INSTALLATION

@) TRl 21 =FTH).  and OPERATION

MANUAL

4-POST 14000 LBS.

EELR507A, EELR509A

READ THIS INSTRUCTION MANUAL THOROUGHLY BEFORE
INSTALLING, OPERATING, SERVICING OR MAINTAINING THE

LIFT. SAVE THIS MANUAL.

S0

—~

309 EXCHANGE AVENUE, CONWAY, ARKANSAS, 72032
TEL: 501-450-1500 FAX: 501-450-1585
Technical Support: 1-800-268-7959 / 1-800-225-5786

REV.- APRIL 03 2020 6-4041-W



OWNER / EMPLOYER OBLIGATIONS

1. The Owner/Employer shall ensure that lift operators are qualified and that they are trained in the
safe use and operation of the lift using the manufacturer’s operating instructions; ALI/SM 93-1,
ALI Lifting it Right safety manual; ALI/ST-90 ALI Safety Tips card; ANSI/ALI ALOIM-
2017, American National Standard for Automotive Lifts - Safety Requirements for
Operation, Inspection and Maintenance, Appendix A (Operator Training Log); ALI/WL
Series, ALI Uniform Warning Label Decals/Placards; and in the case of frame engaging lifts,
ALI/LP-GUIDE, Vehicle Lifting Points/Quick Reference Guide for Frame Engaging Lifts.

2. The Owner/Employer shall establish procedures to periodically inspect the lift in accordance
with the lift manufacturer’s instructions or ANSI/ALT ALOIM-2017, American National
Standard for Automotive Lifts - Safety Requirements for Operation, Inspection and
Maintenance, Appendix B and Appendixes C through F; and the Employer shall ensure that
the lift inspectors are qualified and that they are adequately trained in the inspection of the lift.

3. The Owner/Employer shall establish procedures to periodically maintain the lift in accordance
with the lift manufacturer’s instructions or ANSI/ALI ALOIM-2017, American National
Standard for Automotive Lifts - Safety Requirements for Operation, Inspection and
Maintenance, Appendix G (Planned Maintenance Log); and the Employer shall ensure that
the lift maintenance personnel are qualified and that they are adequately trained in the
maintenance of the lift.

4. The Owner/Employer shall maintain the periodic inspection and maintenance records
recommended by the lift manufacturer’s instructions or ANSI/ALI ALOIM-2017, American
National Standard for Automotive Lifts - Safety Requirements for Operation, Inspection
and Maintenance

5. The Owner/Employer shall display the lift manufacturer’s operating instructions; ALI/SM 93-1,
ALI Lifting it Right safety manual; ALI/ST-90 ALI Safety Tips card; ANSI/ALI ALOIM-
2017, American National Standard for Automotive Lifts - Safety Requirements for
Operation, Inspection and Maintenance; ALI/WL Series, ALI Uniform Warning Label
Decals/Placards; and in the case of frame engaging lifts, ALI/LP-GUIDE, Vehicle Lifting
Points/Quick Reference Guide for Frame Engaging Lifts in a conspicuous location in the lift
area convenient to the operator.

6. The Owner/Operator shall provide necessary lockout/tagout means for energy sources per ANSI
7244.1-1982 (R1993), Safety Requirements for the Lockout/Tagout of Energy Sources,
before beginning any lift repairs and maintenance.

7. The Owner/Employer shall not modify the lift in any manner without the prior written consent of
the manufacturer.

AWARNING DO NOT ATTEMPT TO OPERATE THIS LIFT IF ANY PART
IS NOT WORKING PROPERLY OR YOU HAVE NOT READ THE COMPLETE
OPERATING INSTRUCTION MANUAL.




1.1 IMPORTANT SAFETY INSTRUCTIONS

When using this lift, basic safety precautions should always be followed, including the following:

1.

98]

b

10.
11.
12.

13

16.
17.
18.

19.
20.

21

23.
24.

25.

Only trained and authorized personnel should operate the lift or rolling jacks. Do not allow
customers or bystanders to operate the lift or be in the shop area while lift is in use.

Read all instructions in this manual and on the lift. Thoroughly train all employees in the use
and care of lift and rolling jacks.

Inspect lift daily. Do not operate if it malfunctions or problems have been encountered.
Ensure no one is standing in front or behind the lift while vehicle is being driven onto, or
backed off the lift.

Before driving vehicle on, make sure lift is in the fully down position.

Before removing the vehicle from the lift, make sure the lift is in the fully down position and
ensure that all tools have been removed from the deck surfaces.

Always raise the lift off safety locks before lowering.

Do not allow rear tires or portion of the vehicle to interfere with approach ramp.

Be sure front wheel stops are always installed on the lift.

Never allow front wheels to strike the front wheel stops.

Do not permit employees or customers on lift when it is either being raised or lowered.
Never raise vehicle with passengers inside.

. Always stand clear of lift when raising or lowering and observe “Pinch points” warning.
14.
15.

Before lowering the lift, check area for any obstructions

Never attempt to overload the lift. The manufacturer’s rated capacity is shown on the
identification label on the power side column.

Do not override the operating controls or safety mechanisms, or the warranty will be void.
The mechanical safeties are designed to engage automatically on the way up.

Always use wheel chocks to keep the vehicle from rolling freely on the runways. Wheel
chocks should be used at the front and back of the same wheel.

Always use Personal Protective Equipment (PPE) when installing or servicing the lift.
Caution! Never work under the lift unless the mechanical safety locks are engaged.
Always keep the lift area free of obstruction, tools and debris. Grease and oil spills should
always be cleaned up immediately.

. Always keep runways clean.
22.

To protect against the risk of fire, do not operate lift in the vicinity of open containers of
flammable liquids.

Adequate ventilation should be provided when working on internal combustion engines.
Replace all caution, warning, or safety related decals on the lift when unable to read or
missing.

For Rolling Jack Safety Instructions, see Rolling Jack Installation, Operation and
Maintenance Instructions in the Rolling Jack box.

If attachments,
S AFETY accessories  or
configuration
modifying
components that
are located in the
load path, affect operation of the lift, affect the lift electrical
listing or affect intended vehicle accommodation are used on
this lift and, if they are not certified for use on this lift, then the
certification of this lift shall become null and void. Contact the
participant for information pertaining to certified attachments,
accessories or configuration modifying components.

www.autolift.org  ©2007 by ALI, Inc. ALl /WLSIAO1

INSTRUCTIONS

S
=
]
=
g
=
]
=
L4
S
=)
S
+

3



1.2 SAFETY WARNING LABELS FOR 4-POST SURFACE MOUNTED ROLL-ON LIFTS

Automotive Lift Institute, Inc.

A CAUTION || A CAUTION

o
ol (| =X e

Lift to be used Authorized personnel
by trained operator only in lift area.
ONLY.

Clear area if vehicle Remain clear of lift
is in danger of falling. when raising or
lowering vehicle.

© ©

The messages and pictographs shown are generic in nature and are meant
to generally represent hazards common to all automotive lifts regardless of
specific style.

Funding for the development and validation of these labels was provided by
the Automotive Lift Institute, PO Box 85 Cortland, NY 13045.

Replacement label sets may be obtained from the original lift manufacturer
and ALI's member companies. They are protected by copyright.
www.autolift.org ©2009 by AL, Inc. ALUWL200c

"NOTICE NOTICE
Keep clear Keep feet

= of pinch points clear of lift
when lift is moving. while lowering.

A WARNING

Read operating Proper maintenance
and safety manuals and inspection
before using lift. is necessary

for safe operation. ©

N O TI C E The messages and pictographs
shown are generic in nature and
are meant to generally represent
hazards common to all automotive Do not overide Chock wheel
lifts regardless of specific style. .
self-closing to prevent

Funding for the development and lift controls. vehicle movement.
validation of these labels was

provided by the Automotive Lift ©
Institute, PO Box 85 Cortland,
NY 13045.

The messages and pictographs shown are generic in nature and are meant
to generally represent hazards common to all automotive lifts regardless of

Replacement label sets may be o
specific style.

obtained from the original lift
manufacturer and ALI’'s member
companies. They are protected

Funding for the development and validation of these labels was provided by

Do not operate the Automotive Lift Institute, PO Box 85 Cortland, NY 13045.

d d lift by copyright.
a : . -
amaged i www.autolift.org Replacement label sets may be obtained from the original lift manufacturer
and ALI's member companies. They are protected by copyright.
© 2009 by ALl, Inc. ALI/WL200s www.autolift.org ©2010 by AL, Inc. ALI/WL200w

SAVE THESE INSTRUCTIONS

4



2.

SR wN

9.

TABLE OF CONTENTS

OWNER / EMPLOYER OBLIGATIONS 2
1.1 IMPORTANT SAFETY INSTRUCTIONS ......cociititetiienienenttet ettt sttt ettt sa e st sne e 3
1.2 SAFETY WARNING LABELS FOR 4-POST SURFACE MOUNTED ROLL-ON LIFTS......ccccccectevieiiniininnnn 4

TABLE OF CONTENTS 5

GENERAL SPECIFICATIONS 7

TOOLS REQUIRED FOR INSTALLATION 8

PACKAGING CONTENTS 8

INSTALLATION INSTRUCTIONS 10
6.1 CHALKLINE LAYOUT ..c.oiiiiiiiiii ettt st s e 11
6.2 IDENTIFICATION OF MAIN LIFT COMPONENTS .......cccoooiiiiiiiiiiiiiiciiccceeeeeeee e 11
6.3 FRONT CROSS-MEMBERS AND TOWER ASSEMBLIES .......cccccoiiiiiiiiiiiiiccccecc e 13
6.4 ANCHORFRONT TOWERS .....c.ooiiiiiicee et s 17
6.5 DECK ASSEMBLIES (FRONT) ..c.ctitiiititieitieeeitet ettt sttt ettt sttt sttt et sttt se e nne e 18
6.6 REAR CROSS-MEMBER AND TOWER ASSEMBLIES ........cccooiiitmiiiirtiiecenesencetetetetesee e 19
6.7 DECK ASSEMBLIES (REAR).....coctiiiiiiiiiteteteeesteste sttt sttt sttt et sttt naenenaee 21
6.8 CABLE INSTALLATION ......ootiiiiititett ettt ettt sttt ettt ettt et ettt b e sat et et sne s e b saeeneeneen 23
6.9 SAFETY RELEASE ATIR LINES ...ttt sttt sttt s st 26
6.10 INSTALL SHEAVES. FINALIZE CABLE INSTALLATION......cccoiiiniiniiieteieienee et 27
6.11 POWER PACK AND HYDRAULIC HOSE INSTALLATION .....c.ccciiiiiiiiiiiiiicieiccne e 30
6.12 MOUNTING LIGHTS & LOCKS CONTROL BOX (OPTIONAL)....c..cociiiiiiiiiciiiciseseceeccieecee s 31
6.13 JACKING BEAM ATR LINE ..ottt st s 32
6.14 FRONT AND REAR LIGHT KIT CONNECTIONS (OPTIONAL) ....c.ooiiiiiniiiiiiceeieceeneeeeeeeeeee 33
6.15 FINALIZE AIR LINE INSTALLATION ....ccoiiiiiiiiiiiiniieeec s 34
6.16 FINALIZE LIGHTS & LOCKS INSTALLATION (OPTIONAL)......ccccoiiinieieinieiecreeeeeeeeseeeeee e 35
6.17 LOCKING FRONT TURNPLATES & REAR SLIP PLATES (OPTIONAL) ....cocveoterininininieeeienicienie e 37
6.18 FILTER/REGULATOR/LUBRICATOR COMMISSIONING (OPTIONAL) ....cceecteniininininieeeienicnienienens 38
6.19 ELECTRICAL CONNECTIONS ......oitiiiiititetetetetente sttt ettt sttt ettt sa e st sb et nenaenne e 38
6.20 LIGHTS & LOCKS CONTROL BOX (OPTIONAL) ....ccuoiiiiiiriieieieietentiieeetee ettt 40
6.21 LIGHTS & LOCKS CONTROLS (OPTIONAL) ....oooviiiiiiiieiieieiectenie sttt sttt s 42
6.22 DECK LEVELING PROCEDURE .......cciiiiiiiiiiiiiii ettt 43
6.23 ANCHOR REAR TOWERS ......coooiiiiiieeee e st e 44
6.24 APPROACH RAMPS, WHEEL STOPS, PULLEY COVERS.......ccccoiiiiiiiiiiiiiiccececeeeeee 46

OPERATING INSTRUCTIONS 47

RECOMMENDED INSPECTION AND MAINTENANCE 48
8.1 LUBRICATION SPECS ..ottt s s s 48
8.2 WIRE ROPES ...ttt ettt ettt et b e bt e ae ettt e st et e st e ebe et et e s e st e sbesueeanens 50
8.3 FASTENERS ...ttt ettt et ettt a e et b e sa e bttt et e st e e bt sbeeae et et et e st e sbesueeunens 52
8.4  SHEAVES AND PINS ...ttt ettt sttt b e et b e bt eb et ess et e st e s bt sueeanene 52
8.5 MECHANICAL SAFETY LATCHES (DOGS)....ccuioteiiiiniiniteieteetestesie sttt sttt s 53
8.6 CABLE BREAK SAFETY MECHANISM......cccooiiiiiiiitiietetetenteee sttt ettt st sttt 53
8.7 AIR CYLINDERS, AIR LINES, VALVE AND FITTINGS .......ccciioiiiiiniinieeteeeeteie s 53
8.8  HYDRAULIC POWER PACK AND HOSE.......ccoooiiiiiiiiiiiicecece st 54
8.9 HYDRAULIC CYLINDER ....c.coiiiiiiiiiiiiiiicteeete et sttt s s st e 54
8.10 RIUNW A Y S ettt et et a e bbb sae bt et e saentesne e 54
8.11 COLUMNS ..ot a e bbbttt sa e s b b sa s es et ae b sne e 55
8.12 APPROACH RAMPS, CHOCKS, FRONT WHEEL STOPS .........cccccoiiiiiiiiiiiiinecce, 55
8.13 FRONT AND REAR STEER PLATES ..ot 55
8.14 ROLLING ATR JACKS ...ttt ettt sttt ettt sttt ettt s bt et ettt e st et e saesaeebeeaeen 56
8.15 ENTIRE LIFT ...t ettt et et st e b e e e e e e st e saeesae e e e eneeennesanesnnens 56

LIFT LOCKOUT / TAGOUT PROCEDURE 57




0.1 PURPOSE ..ottt st h ettt et a e e bbbttt e b sae bt et a e b e b sae et eneen 57
9.2 RESPONSIBILITY ..ottt s et et s et a et b e eneeneen 57
9.3 PREPARATION ..ottt sttt st nesaesaesae e 57
9.4 SEQUENCE OF LOCKOUT PROCEDURE .......ccocccoiiiiiiiiiiiiiiiiceieccet ettt 57
9.5 RESTORING EQUIPMENT TO SERVICE ........ccooiiiiiiiiiiiiiiiiieecec e 57
9.6 RULES FOR USING THE LOCKOUT PROCEDURE ..........ccccciiiiiiiiiiiiiiiiiiicienccceee e 57
10. PARTS LIST 58
10.1 PARTS LIST - LIFT ASSEMBLY ..ottt ettt ettt sttt ettt sttt ettt sae s 58
10.2 PARTS LIST —FRONT TOWER ASSEMBLY, POWER ......cccccciiiiiiiininininiietcentenene st 60
10.3 PARTS LIST —REAR CROSS-MEMBER .......ccciiitiiiiiiiniietcteestene sttt ettt 61
10.4 EXPLODED VIEW - LOCKS & LIGHTS (OPTIONAL) ....cceeotiiiiiiinienieteeeecteienie et 62
10.5 PARTS LIST — FRONT CROSS-MEMBER, LS .....cciiiiiiiiiiiireeeeeteese ettt 63
10.6 PARTS LIST —FRONT CROSS-MEMBER, RS .....cccoiiiiiiiiiceceeee e 64
10.7 PARTS LIST - DECK ASSEMBLY, LEFT SIDE.......cccooiiiiiiiiiiiiiinieeeeeeeeee et 65
10.8 EXPLODED VIEW - LOCKS & LIGHTS (OPTIONAL)...c..ccoeiineieinieieeneeneneeeesreeeie e 66
10.9 PARTS LIST - DECK ASSEMBLY, RIGHT SIDE .......cccooiiiiiiiiiiiiiiiccicceceeecene 68
10.10 EXPLODED VIEW - LOCKS & LIGHTS (OPTIONAL).....ccooiiiiiiiieieicieieeeereeeeseeeee e 69
10.11  PARTS LIST—CYLINDER ASSEMBLY —P/N:4-1353 .....ccoiiiiiiiiieircieeneeeieseee et 71
10.12 ARTS LIST - CABLE ROUTING ......cociiiitinitiieieietententtee ettt sttt st sttt sae e b saesae b v eae 71
10.13  PARTS LIST - AIR AND HYDRAULICS ......cociiiiiiinininteeeteteteste sttt sttt s 72
10.14 FILTER/REGULATOR/LUBRICATOR ASSEMBLY .....oociiiiiiinininiiintcecentene sttt 73
10.15  PARTS LIST - POWER PACK ..ottt sttt et st st 74
10.16 EXPLODED VIEW - LOCKS & LIGHTS (OPTIONAL).....coteiiiiiinientinieneeeeectenieseee et 76
10.17  POWER SUPPLY FRAME ASSEMBLY (OPTIONAL)......cocteitiiiiiniinineieeieecenieeee et 78
10.18 EXPLODED VIEW - LOCKS & LIGHTS (OPTIONAL).....ccooctniiiiiieirincieiineteeneeteteseeneeeseeeeve e 80
10.19  MAINTENANCE RECORD ......ccocoiiiiiiiiiiiier e st 81



3. GENERAL SPECIFICATIONS

Maximum Capacity 14,000 1b 6350 kg
Maximum Wheelbase — General Service 205” 5207 mm
Maximum Wheelbase — 2-Wheel Alignment 188” 4775 mm
Maximum Wheelbase — 4-Wheel Alignment 158” 4013 mm
Minimum Wheelbase — 4-Wheel Alignment 707 1778 mm
Overall Length 270-5/8” 6874 mm
Overall Width 140 '»” 3569 mm
Lowered Runway Height 7 178 mm
Maximum Lifting Height (to runway surface) 74” 1879 mm
Rise Time 70 Seconds
Ramp approach angle (no shims) 10°
. Standard motor 230VAC, 1PH., 20A, 60 Hz
Power Requirements :
Optional motor | 208-230/460VAC, 3PH., 9A, 60 Hz
Shipping Weight 42061b 1908 kg
Maximum Operating Pressure (Full Load): 3180 psi 219 bar
— | 27058 J
J _____ Jad. 18-
: (\1 i ? _‘—Q ®
. - ¢ : .
: i - e |||
z . 30— X -1 !
& |mwe | emen_omee =
g | | e e faag1g ToNERS || | ot
g FRONT | : REF :
ks TOWERS ! I : - T :
E @ } : : :
; ) | DECK WIDTH _ .
i1 | ; % s @ -
Djja—‘j 858 | 5958 | %0 |
s 3 ;
] 3" | 237-112 51-1/8 —‘
SEE NOTE

NOTE

If using this lift in conjunction with an alignment system, consult aligner manual for manufacturer's minimum recommended distance to front turn table, and adjust this dimension accordingly

defined in Figure 14 at page 17.

members are positioned during installation as

1-11/16"
NOTE: POCKET DP.
Dimensions in Figure 1 and Figure 2 are reference N ' f== E
dimensions, It is critical to ensure that front cross-

Figure 1




4. TOOLS REQUIRED FOR INSTALLATION

ROTARY HAMMER DRILL

3/4” CONCRETE DRILL BIT

1/2” CONCRETE DRILL BIT

4’ LEVEL

HAMMER (for anchor installation)

PRY BAR (for shim installation)

CHALK LINE (lift location)

TAPE MEASURE

ELECTRICAL TAPE

STEP LADDER (adjusting cables and/or safety ladder in posts)
SIDE CUTTERS (for cutting shipping straps)
4 WORK STANDS (set up)

STANDARD SOCKETS AND WRENCHES
ALLEN KEY SET

SCREWDRIVER SET

FLOOR JACK OR ENGINE HOIST

BOX CUTTER / SNIPS (to remove packaging)
RUBBER OR PLASTIC MALLET

5. PACKAGING CONTENTS

The lift is packaged to protect it from damage during shipping. The two deck assemblies and cross-
members are packaged together with the accessory boxes strapped to them.

Main Structural Components:

1 - Left Side Deck Assembly (complete with hydraulic cylinder)

1 - Right Side Deck Assembly

1 - Front LS Cross-member Assembly (with air cylinder release locks)
1 - Front RS Cross-member Assembly (with air cylinder release locks)
1 - Rear Cross-member Assembly (with air cylinder release locks)

Table 1:Accessory Box Contents

Hardware Kit (with separate packaging list) 1
Top plate, Front Towers 2
Top plate, Rear Towers 2
Cross-Member Sheave Pins 4
Deck Sheave Pin 5
Sheave Weldment/Assembly 11
Spacer, Sheave, 1-11/16” Lg. 2
Spacer, Sheave, 3-3/16” 1
Spacer, Sheave, 1/4" Lg. 1




Spacer, Sheave, 17 Lg. 3
Spacer, Sheave, 2-1/4” Lg. 2
Spacer, Sheave, 7/8” Lg. 8
Glide Block Spacer 4
Front Sheave Cover 2
Rear Sheave Cover 2
Plastic Glide Block, Swivel (rear cross-member) 4
Plastic Insert 4
Shim, 20GA, for Slider Blocks 8
Glide (Slider Block, front cross-member) 8
Front Left Cable, 391” Lg. 1
Rear Left Cable, 155-1/2” Lg. 1
Rear Right Cable, 217-1/2” Lg. 1
Front Right Cable, 433” Lg. 1
Hose Guard 1
Air valve and Air Filter Assembly 1
Hydraulic Hose Assembly (16ft. 1g.) 1
Power Unit 1
Duty Cycle Decal 1
Headed pin (approach ramp, wheel stop) 8
Wheel Stop Weldment 2
Approach Ramp Assembly 2
Rubber Wheel Chock 2
Polytube, 1/4" OD, Black 451t
Polytube, 3/8” OD, Black 16.67ft
Installation & Operation Manual 1
Lift it Right Manual “ALI” 1
Lift it Right Safety Tips 1
“ALI” Standards 1
“ALI” Quick Reference Guide 1

JOHN BEAN DECAL




6. INSTALLATION INSTRUCTIONS

PLEASE TAKE THE TIME TO READ THESE INSTRUCTIONS COMPLETELY.
A QUICK CHECK OF THE CONTENTS OF THE ACCESSORY BOX WOULD
ALSO DECREASE THE INSTALLATION TIME.

e Gather the tools and materials required for the installation.
e Select the location best suited for your lift.

NOTE: In determining lift area check for the following:
- Ease of driving a vehicle on and off the lift.
- Overhead obstructions, low ceiling height, overhead doors, overhead heaters etc. Minimum
ceiling clearance must be 12 ft. Lower ceiling heights may interfere with servicing some vehicles
- Floor obstructions, drains, uneven floor in lift area, work benches, electrical wiring in floor, etc.

ATTENTION! This lift is intended for indoor installation only. It is prohibited to
. install this product outdoors. Operating environment temperature range should be

41 — 104 °F (5 — 40 °C). Failure to adhere will result in decertification, loss of warranty,
and possible damage to the equipment.

IMPORTANT: It is the user’s responsibility to provide a satisfactory installation area for the lift.
Lifts should only be installed on level concrete floors with a minimum thickness of six (6) inches or
150mm. Concrete must have a minimum compressive strength of 3000 psi (21 MPa) and should be
aged thirty (30) days prior to installation. Please consult the architect, contractor or engineer if
doubt exists as to the strength and feasibility of the floor to enable proper lift installation and
operation.

It is the user’s responsibility to provide all wiring for electrical hook-up prior to installation and
to insure that the electrical installation conforms to local building codes. Where required, it is the
user’s responsibility to provide an electrical isolation switch located in close proximity to the lift that
will enable emergency stop capability and isolate electrical power from the lift for any servicing
requirements.

Recommended clearance around the lift is 3 to 4 feet. Ensure clearance conforms to local
building and fire codes. Recommended overhead clearance is a minimum twelve (12) foot ceiling
providing 6 feet for the maximum lift height and 6 feet for the supported vehicle. For vehicles taller
than 6 feet it is recommended that the user provides additional overhead clearance or a shut off
mechanism to stop the lift from raising the vehicle too high.

An outline matching the dimensions shown in Figure 2 will need to be marked on the floor. Refer
to Figure 2 for outline dimensions. Refer to General Lift Specifications for overall lift dimensions.

DO NOT install the lift on asphalt or other unstable surface. Lift columns are
AWARNING supported only by anchors in floor.

INSTALLER: PLEASE RETURN THIS BOOKLET TO LIFT OWNER/OPERATOR AFTER
COMPLETING INSTALLATION

10




6.1 CHALK LINE LAYOUT

288-5/8 MIN, 36 MIN* —
SEE NOTE
51-148 237-142
t REF, MIN. —
F B
A _
55-9/32 54-3/4 I
109-1/2 g
2 5
< -9}
§ 110-9/) 18 2
Dof’ ””””””””””””””””””””””””””””””””””””””””””””””””””””””””””””””””””” )
Q G
s m
e
o
. (@]
D Figure 2 2
E C
) FRONT OF LIFT
|7 REAR ©F LIFT
NOTE:

If using this Iift in conjunction with an alignment system, consult aligner manual for manufacturer's minimum recommended distance to front turn table, and adjust this dimension accordingly

None of the front anchors shall be closer than 4-3/4" to any edge of a concrete
AWARNING slab, expansion joint or crack in the garage floor. Review position of front towers,
base plates and anchors, and relocate lines "A", "B", "C" if needed.

e Refer to Figure 2. Make a chalk line parallel to the doorway at least 288-5/8” from the doorway. This
will be the location for the front edges of the front tower base plates. Call this line "A".

e Determine the center of the doorway and bay. Make a centerline to intersect with line "A".

e Make two chalk lines spaced 54-3/4” to the left and right side of the centerline (109-1/2” apart). Call
these lines “B” and “C” respectively. These will be the locations of the inside edges of the front tower
base plates.

e Make a chalk line spaced 237-1/2” to the back from line “A”. Call this line “D”. This is the position of the
rear edges of the rear tower base plates.

e Make two chalk lines spaced 55-9/32” to the left and right side of the centerline (110-9/16” apart). Call
these lines “E” and “F” respectively. These will be the locations of the inside edges of the rear tower base
plates.

6.2 IDENTIFICATION OF MAIN LIFT COMPONENTS

e Identify and unpack major lift components (cables, columns, traverse beams) and place them where they
belong (front left, front right etc.) See Fig.3.

11



e Place components in their approximate locations. Do not unwind cables at this point. Leave cables
coiled, close to their respective towers.
e Place runways (decks) about 40” apart and about 3 ft behind line “A”

Figure 3

-~ POWER PACK MOUNT

FRONT RIGHT TOWER

FRONT LEFT TOWER

FRONTL.S.

REAR TOWER
REAR CROSS-MEMBER

FRONT L.S. CROSS-MEMBER FRONTR.S. CROSS-MEMBER

HYDRAULIC CYLINDER
MOUNTING PLATES

HYDRAULIC CYLINDER

\ LOCKS MOUNTED OFFSET

LOCKS MOUNTED CENTERED

R.S. RUNWAY (DECK) L.S. RUNWAY (DECK)

12



CABLE P/N LOCATION LENGTH
2-2914 FRONT LEFT 398-1/4”
2-2933 REAR LEFT 165-1/2"
2-2916 REAR RIGHT 224-3/4
2-2917 FRONT RIGHT 450-1/4

Identify and place coiled cables as follows, close to their respective towers (Table 2):

Table 2: Cable part numbers

6.3 FRONT CROSS-MEMBERS AND TOWER ASSEMBLIES

e Lay front left tower on its back, with base plate close to
its final position (see chalk lines) and top pointing to the
rear of the lift and slightly to the left.

e Position left front cross-member to the end of front left
tower, as shown in Figure 4.

e Insert safety plate (ladder) into front left cross-member,
non-stud end first, as shown in Fig.4 and Fig.5 Insert
safety ladder until main safety latch (dog) engages into
2" safety cutout. See Fig. 5

NOTE: When installing the Safety Ladders, ensure they
pass in-between the guide rollers as shown.

Figure S

GUIDE ROLLERS

13

Figure 4

MAIN SAFETY
LATCH (DOG)

\ 1-ST SAFETY

2-ND SAFETY

NO STUD

SAFETY LADDER PASSES IN-BETWEEN



e Assemble slider blocks to front cross-member (See Figure 6)

e Slide front cross-member (with safety ladder mounted) into front tower, until safety ladder has
touched the tower base plate.

e Retrieve front tower top plate (Figure 7) in accessory box. Retrieve 2 flat washers (1/2” ID), 2
lock washers (1/2” ID), 2 HHCS (1/2 UNC x 1-3/4 LG), 2 SAE flat washers (3/4” ID), 4 hex
nuts (5/8 UNC) and 1 spacer from the hardware kit.

e Assemble top plate to front tower and safety ladder to top plate as shown (Figure 8)

NOTE:
Spacer is intended to allow the safety ladder to float, after assembled the top plate, ensure
the ladder is free to move in the slot.

FRONT TOWER TOP PLATE

1/16 X 1/4THK —»

WASHER
5/8 UNC
5/8 UNC

Figure 7

1/2UNC x 1-3/4LC

e Stand up tower, move into position at the front of the lift (see Fig.10), and line up with lines “A”
and “B”. Handle tower and front cross-member only by the tower. As the cross-member is
only restrained to the tower by safety locks, care must be taken when handling tower with cross-
member.

None of the front anchor holes shall be closer than 4-3/4" to any edge of a
_ concrete slab, expansion joint or crack in the garage floor. If this situation
occurs, relocate chalk layout before continuing installation

14



e Support front cross-member with a jack stand as shown (Fig.10). Stand should be placed close to

tower.
e Repeat above steps for front right tower and right front cross-member. Align to lines “A” and

“C” (See Figure 9)

Figure 9

e Usea4’ level, to level the posts vertically (shim if necessary) as shown in Figure 10 and
Figure 11.

Figure 10
Figure 11

N = :

IF THE TOWERS ARE LEANING INTO THE LIFT, THE CROSS
MEMBERS CAN BECOME WEDGED INTO THE TOWERS AS THE LIFT RAISES.

e Level columns so that they are plumb to each other, making sure the distance between deck
contact surfaces of the runway stoppers (surfaces “A” and “B”) is 40” (Fig.12).

15



SURFACE
HB"

SURFACE
HAH

e

e /

MEASURE FROM SURFACE "A"
TO SURFACE "B"

i Figure 12

Use a straight edge (string line) along front side of beams along with 1/8” column shim provided
and ensure equal spacing throughout entire area of both beams (Fig.13). Rotate the columns if
required to make cross-members parallel.

MEASURE
GAP

STRING OR STRAIGHT EDGE

" MEASURE
GAP

Figure 13

16



6.4 ANCHOR FRONT TOWERS

e Prior to installing anchors, assemble the nut and washer onto anchors. A minimum of six threads
must be visible below the surface of the nut. Refer to the Figure 14 while reading through the
following instructions.

Figure 14
BASEPLATE ~ SPACE FSI—]]}-I 8

TR SRl e~ it P P

INSTALL SHIM TIGHTEN

I

DRILL 3/4" DIA.

e If shop floor is not level, determine which front tower
sits on higher floor

e Using a 3/4” concrete drill bit and rotary hammer
drill, drill 3/4” holes for the anchor bolts on the
high side column. Drill completely through the
concrete floor (Fig.15). In case longer anchors are .
required, supplied anchors can be hammered through
concrete.

Figure 15

e Clean out the drilling dust from the holes and hammer
in the anchor bolts until they make contact with the base plate.
Hand-tighten all anchor bolts.

e Check that the column is level front to rear and side to side.
Adjust shims as required.

e If excessive shimming (greater than 5/16”) is required, grout or
additional support is required under the towers. ]

e Torque all anchor bolts to 110 ft-lbs. (150 Nm), continually
checking that the column is level as you proceed.

Figure 16
3II
| 77 NOTE: The 3/4” x 7” lg. wedge anchor bolts supplied must have a
minimum embedment of 4 into the concrete floor.
!

17



NOTE: If anchors do not tighten to required torque, OR project more than 3” above the concrete
surface, the concrete under the towers may not be sufficient and need to be replaced by an
appropriate concrete pad.

NOTE: In cases where the floor is extremely out of level, the mechanical safety latches may not
engage on the same lock

DO NOT use more than 1/2” (13mm) of shims. Anchor bolts supplied allow for
a maximum of 1/2” (13mm) of shim. If more than 1/2” (13mm) of shims are
required, DO NOT proceed with installation and contact Snap-on Equipment Technical Support for
further details.

NOTE: Refer to Fig.1 and Fig.2 to ensure that the column is still in the proper position.

e Repeat procedure for the other front tower.

6.5 DECK ASSEMBLIES (FRONT)

e Raise left side deck and place the front end plate of deck on top of front cross-member. Ensure
the mounting slots in deck end plate line up with (threaded) mounting holes in cross-member.
Support rear end on a jack stands (Fig.17). :

Figure 17

e Insert 1/2”-13 HHCS x 1-1/2” long bolts, 1/2" washers
and 1/2" lock washers thru slots in the front end plates,
into cross-member tube (see Fig.18).

Do not tighten bolts. This will be completed in 6.7.

Figure 18

18



e Insert 1/2" UNC hex bolt in the jacking plates on cross-members
(Fig.19). The 1/2" UNC hex bolts are found in the hardware kit.

Do not tighten the bolt at this time.
Figure 19
e Repeat procedure for the right side deck.

6.6 REAR CROSS-MEMBER AND TOWER ASSEMBLIES

e Remove rear cross-member from packaging and place it with cut-outs pointing up and the ends
close to the rear towers tops, lying on the floor.

e Depending on the space available on the shop floor, rear towers and cross-members will be laid
out in one of the 2 following situations:

Figure 20 Figure 21

o Insert safety plates (ladders) into rear cross-member, non-stud end first, as shown in Fig.22.
Insert safety ladder until main safety latch (dog) engages into 4™ safety cutout. See Fig.22.

e
D
R
)

oy Figure 22

LADDER PASSES
IN-BETWEEN
ROLLERS

A/ 4-TH SAFETY

WINDOW

19



e Assemble sliders into the rear cross-member (Fig.23).

NOTE:
Bevelled edges to be placed
away from the traverse beam.

Figure 23

N

e Depending on the layout chosen for rear towers and cross-member, insert the cross-member in
one of two ways:
- Keep towers fixed on the floor and push rear cross-member toward the lift (Fig.24).
- Push towers toward the back and gradually lift cross-member (Fig.25).

Fi 24
teure Figure 25

e Slide rear cross-member (with safety ladders mounted in) into rear towers, until safety ladder
touches the base plate (Fig.26).
e Note orientation of slider blocks inside the rear tower (Fig.26).

Figure 26




Retrieve rear tower top plate in accessory box. Retrieve 2 flat washers (1/2” ID), 2 lock washers
(1/2” 1ID), 2 HHCS (1/2 UNC x 1-3/4 LG), 1 SAE flat washers (5/8” ID), 4 hex nuts (5/8 UNC),
1 011/16” x @2” x 1/4” THK washer and 1 @5/8” x ©¥3/4” x 19/32” LG spacer from the
hardware kit.

Assemble top plate to rear tower and safety ladder to top plate as shown (Fig.27)

Repeat operation for second rear tower.

NOTE:
Spacer is intended to allow the safety ladder to float, after assembled the top plate, ensure

the ladder is free to move in the slot.

Note: Front tower shown in illustration as assembly is the same.

Figure 27

116 X 1/4THK —=»

WASHER
5/8 UNC

5/8 UNC

REAR TOWER TOP PLATE

1/21.D.

T 172 1.D.

1/2UNC x 1-3/4 LG

Stand up towers, move into position at the back of the lift (see Fig.2 and Fig.28), and line up
with lines “E”, “F” and “D”. As the cross-member is only restrained to the tower by safety locks,
care must be taken when handling towers with cross-member.

Support rear cross-member with a jack stand as shown (Fig.28). Stand should be placed close to
tower.

If sub-assembly consisting of rear towers and rear cross-members is unstable, provide additional
support for both towers

6.7 DECK ASSEMBLIES (REAR)

Adjust height of decks or rear cross-member until end plates of decks rest on top of rear cross-
member and the mounting slots in deck end plates line up with (threaded) mounting holes in rear
cross-member. The rear cross-member should butt up against the deck.

Insert 1/2”-13 HHCS x 1-1/2” long bolts, 1/2" washers and 1/2" lock washers thru slots in the
front end plates, into cross-member tube (see Fig.28). Do not tighten bolts.

21



1/2"-13 HHCS

1/2" LOCK 112" FLAT
WASHER WASHER

Figure 29

& . Figure 28

Insert 1/2" UNC hex bolt in the jacking plates on cross-members (Fig.29). The 1/2" UNC hex
bolts are found in the hardware kit.

Back off the 4 bolts on the front and rear jacking plates, one at a time, Apply Loctite® on the
bolt threads, then tighten (Fig.19, Fig.29) till the deck is flush against the stop on the opposite
side. Do not over-tighten.

Check all lift dimensions, and make adjustments if necessary. Tighten bolts mounting the decks
to front and rear cross-members (see Fig.18 and Fig.28).

Transfer jack stands from under the decks to under rear cross-member (Fig.30).

Figure 30

22



6.8 CABLE INSTALLATION

REFER TO [Fig.46-a] FOR GENERAL CABLE ROUTING DIAGRAM.

6.8.1 Routing Front Left Cable

Anchor threaded end of the front left cable into the top plate of the front left tower (Fig.31). Use
one 7/8” ID flat washer and two 7/8-14 UNF hex nuts (see
hardware kit). |

7/8-14 UNF
HEX NUTS

7/8" 1.D. FLAT
WASHER

THREADED STUD,
FRONT-LEFT
CABLE

Figure 31

e Continue routing the cable, non-threaded sleeve first, through the slot in the top stiffener plate,

through the front left cross-member (Fig.32). Pull sleeve end of the cable through the cross-
member opening under the front of the left side runway (Fig.33)

NOTE: It is very important to route the cable inside a cross-member IN FRONT of the cable
retainer shaft (see detail in Fig.32). Routing the cable behind the cable retainer shaft will not allow
the cable to sit in the pulley groove and will cause damage to the lift.

>
5
»
l

A

FRONT-LEFT
CABLE

CABLE SLEEVE
(NO THREAD)

Figure 32 Figure 33

23



6.8.2 Routing Rear Left Cable

e Anchor threaded end of the rear left cable into the top plate of the rear left tower (Fig.34). Use
one 7/8” ID flat washer and two 7/8-14 UNF hex nuts (see hardware kit).

7/8-14 UNF

1
=
4—'—"—" HEX NUTS

7/8" 1.D. FLAT
WASHER

THREADED STUD,
REAR-LEFT CABLE

Figure 34

¢ Continue routing the cable, non-threaded sleeve first, through the rear cross-member. Pull
sleeve end of the cable through the smaller opening under the rear of the left side runway
(Fig.35).

NOTE: It is very important to route the cable inside a cross-member IN FRONT of the cable
retainer shaft (see detail in Fig.32). Routing the cable behind the cable retainer shaft will not allow
the cable to sit in the pulley groove and will cause damage to the lift.

Figure 35

REAR L.S.

>

24



6.8.3 Routing Front Right Cable

e Anchor threaded end of the front right cable into the top plate of the front right tower. Use one
7/8” 1D flat washer and two 7/8-14 UNF hex nuts (see hardware kit). Refer to Fig.31.

e Continue routing the cable, non-threaded sleeve first, through the slot in the top stiffener plate
(Ref. Fig.32), through the front right cross-member. Pull sleeve end of the cable through the
cross-member opening under the front of the right side runway (Fig.36).

FRONT RIGHT CABLE

Figure 36

¢ Continue routing the cable toward the rear of the right side runway (deck)

6.8.4 Routing Rear Right Cable

e Anchor threaded end of the rear right cable into the top plate of the rear right tower. Use one
7/8” 1D flat washer and two 7/8-14 UNF hex nuts (see hardware kit). Refer to Fig.35.

NOTE: Itis very important to route the cable inside a cross-member IN FRONT of the cable

retainer shaft (see detail in Fig.32). Routing the cable behind the cable retainer shaft will not allow
the cable to sit in the pulley groove and will cause important damage to the lift.

¢ Continue routing the cable, non-threaded sleeve first, through the rear cross-member, up to the
right side opening.

NOTE: Do not twist cables inside the tubes.
e On the right side, at the rear right opening (Fig.37), take the non-threaded plugs of the rear right

cable and front right cable and tape them together with the RS rear cable on top, and feed both
cables thru the window of the traverse beam.

25



PULL R.S. FRONT

EAR CABLE CABLE \

R.S. OPENING

Figure 37

-

e Pull both cables out through the LARGE opening on the left side of the rear cross-member
(Fig.38).

PULL
R.S. REAR CABLE

REAR LS.
CABLE
(EXISTING)

Figure 38

LARGE L.S.
OPENING

R.5. FRONT CABLE

6.9 SAFETY RELEASE AIR LINES

e Install RS airline from the Tee fitting in front traverse beam to the fitting in rear traverse beam
and zip tie in locations A, B, C,..., H identified below (Fig.39).

Figure 39

REAR /TUBE

e Route LS air line from the tie "A" thru the TUBE and connect to the TEE fitting on the left side
of rear cross-member. if necessary , reach with the hand thru window "W" in rear cross-member
to hold TEE fitting while inserting air line.

26



Figure 40

e Continue routing LS airline towards the front of the deck and zip tie in locations B, C,D and E.
(Fig.40). At this point, leave the excess air line aside, and continue with installation. Do not
install air line onto F, G, H, as this will be done after all the lines and hydraulic hose are
installed, in 6.14.

6.10 INSTALL SHEAVES. FINALIZE CABLE INSTALLATION

e Retrieve the deck sheaves, deck sheave pins (@1-1/2 x 6 3/8” long), and deck sheave spacers
from the accessory box. Retrieve the nylon thrust washers from the hardware kit. Please see
following table for sheave spacer dimensions and location.

e Sece Fig. 41 for position of sheave spacers.

Note: Failure to install spacers and Nylon washers will result in premature cable or sheave
failure and void warranty.

Table 3: Spacers size and location

5/16" NC HHCS x 3/4 LG
X o o o FILL WITH
5/16" FLAT WASHER FILL WITH FILL WITH NYLON o +—— NYLON WASHERS
SHEAVE PIN. 334" LG ) | «—— NyLON WaASHERS |« wasHeRs As o AS REQUIRED
o AS REQUIRED (@) REQUIRED
aa SPACER, 7/8" LG SPACER. 1-1/8" LG . D SPACER, 1-11/18" LG
/n 1-3863) » . 1-1/8" in 1-3876
« ,/ ® t = (p/n 1-3936) J SPACER, 3-1/8" LG (ein )
Q (p/n 1-3874) o T NYLON WASHER
© ——nvionwasrer NYLON WASHER
5/16" LOCK 7 OoO—
WASHER : SHEAVE P~ \ | SHERVE
NYLON WASHER ( U ) . «— SHEAVE - { N—r )
NYLON WASHER i L s =
N
SPACER. 7/8" THK o , T = L ——
(p/n 1-3863) | O —_vionwasker 3 >
' «——SPACER, 2-1/8" LG - . ] SPACER, 1-11/16" LG
CROSS-MEMBER, TYP. (p/n 1-3878) SRR, TR R (9 1-2676)
(p/n 1-3875)
+— SHEAVEPIN, 6-3/8" LG ¥——SHEAVE PIN, 6-3/8" LG e SHERERIRSSETLS
: . 5/16" FLAT WASHER
7 «—— 5/16" FLAT WASHER ‘f Commlide i p—
©<+— 5/16" LOCK WASHER s B4 10 LAl Wt
!\ ¥ o 5/16 NC HHCS x 3/4 LG © +——— 5/16" LOCK WASHER
5/16 NC HHCS x 3/4 LG ;“‘—-5115 NC HHCS x 3/4 LG
L.S. DECK, FRONT R.S. DECK, REAR R.S. DECK. FRONT
FILL WITH NYLON\ ADD NYLON WASHERS FILL WITH NYLON
— TO ADJUST DIMENSION — WASHERS TO TOP
bl 20U S ] — L.S. DECK, REAR
1 NYLON -——‘—/ SPACER, 1-1/8" LG
WASHER ™ I (p/n 1-3936)

SPACER, 1-1/8" LG

125 T0 1.3125" +~— (pin 1-3936)

TO ADJUST DIMENSION

<+—__ SPACER, 2-1/8" LG

..... "I_— '\ADD NYLON WASHERS
1 NYLON WASHER = (pini{28181 Figure 41




Check that the cables are routed as in Fig. 42-a and Fig. 42-b

2-2933 |
REAR LEFT

| 2-2916
! REAR RIGHT

E /’® @ @ "
0 - °
N
© 22018 |
e FR! 3
. o Figure 42-b .
Rear Pulleys Detail
22017 | i

............. Figure 42-c

Cables into Cable Flange

FRONT RIGHT

e -

. /
Oy
—

Figure 42-a
Cable Routing

Remove the two hex head bolts retaining the anti-rotation bar to the cable flange at the threaded
end of the hydraulic cylinder (Fig.43). Carefully slide the anti-rotation bar towards the cylinder
(Fig.44).

Figure 44

NOTE: THE CYLINDER ROD MUST BE FULLY EXTENDED IN ORDER TO ATTACH THE
NON-THREADED ENDS (SLEEVES) OF THE CABLES TO THE CABLE FLANGE ON
CYLINDER ROD. USE COMPRESSED AIR IN THE SHOP AND AN AIR NOZZLE AT THE
BREATHER END TO EXTEND THE CYLINDER ROD. USE CAUTION AND PROTECTIVE
EQUIPMENT WHEN WORKING WITH COMPRESSED AIR.

28



o Insert unthreaded studs of the cables into the cable flange as shown in Fig. 45.

Figure 45

e Unthreaded stud end of the cables must be installed to the cable flange in the positions noted in
Figure 42.c.

e Ensure that the unthreaded stud ends are properly seated in the counter bores of the cable flange.
Note the orientation of the anti-rotation bar with respect to cable flange and cylinder rod
(Fig. 46.a, Fig. 46.b).

CORRECT INCORRECT

Figure 46.a, b. Seating the cable in the cable flange slots

e Once all cable have been routed, re-install the cable retainer and the 2 hex head bolts.

29



6.11 POWER PACK AND HYDRAULIC HOSE INSTALLATION

NOTE: WHEN WORKING WITH HYDRAULIC LINES AND VALVES, IT IS IMPORTANT
TO KEEP ALL COMPONENTS CLEAN AND FREE OF DIRT.

POWER PACK DETAILS

Up control Button

Connection for hydraulic. Filler Cap

fitting assembly

L&
3 P Breather Screw

J

Do not remove blue plastic
cap. No pressure at this point.

Lowering Lever '« Instruction Label

Figure 47 Figure 48

o Install the power pack to the mounting bracket on the front face of the left front post using the
5/16"-18UNC x 1"LG. hex head bolts and 5/16" washers, lock washers and hex nuts, found in
the hardware kit (Fig.48).

Note: Leave the (2) bolts towards the outer of the lift loose in order to install the
Filter/Regulator/Lubricator assembly, see Section 6.15.

e Fill the reservoir on the power unit with 14 Liters of ISO 32 (10 Hydraulic Weight) hydraulic
fluid.

e Retrieve the hose guard in the accessory box, and install in the opening on the left front side of
the left side deck.

e Retrieve the hydraulic hose from the accessory box. Insert any end of the hydraulic hose through
the hose guard, into the front end of the left side deck.

e Fasten one end to the hydraulic power pack and the other end to the flow control on the
hydraulic cylinder.

e Do not over-tighten hydraulic fittings

30



6.12 MOUNTING LIGHTS & LOCKS CONTROL BOX (OPTIONAL)

1. Place the control box between the powerpack and mounting bracket. Use the 5/16" hardware
found in the hardware kit to fasten items together.

Figure 49

2. On the inside of the front DS tower, mount the Roller Lever Light Sensor using the #8-32
screws #6-4135, internal lock washers #6-3465 and flat washers #6-3966. Ensure the lever
is as shown in the below figure with roller towards tower (Fig. 50a).

3. Adjust the Roller Lever arm by loosening the center screw and rotating it downwards until
you hear a clicking sound. Slide the arm towards the crossmember until the roller makes
contact with the side of the front crossmember. Tighten screw.

4. Use (2) hose clamps #6-0170 and (2) screws #6-1353 to secure the sensor cable to the tower.
(Fig. 50b).

Figure 50a & 50b

5. Follow the electrical schematic to connect the control box to the powerpack.

31



6.13 JACKING BEAM AIR LINE

TERMINAL BOLT

e Install 3/4" terminal bolt and 1/4" NPTF Tee fitting on
the outside of the deck, into the terminal bolt, as shown

in Fig.51. At the end of installation, ensure that the
branches of the Tee are approximately horizontal ("m'3896)

Figure 51
e Install the 90° elbow 1/4" NPTM to 3/8” tube push-in on
the inside of the deck, into the terminal bolt, as shown in r——
Fig‘sz TUBE ELBOW

Figure 52 B —

Retrieve the (200 in long) 3/8 in dia. air line from the accessory box.
e Connect 3/8” tube to the push-in elbow, as shown in Fig.53.

Run 3/8 dia. air line over the hydraulic cylinder, along left lip of the
deck, and thru the hose guard (Fig.54).

Figure 54

Figure 53

32



6.14 FRONT AND REAR LIGHT KIT CONNECTIONS (OPTIONAL)
1. Starting from the rear underside of the driver side deck assembly:

e Connect the two red connectors that will send power to the lights on the right side
deck assembly (Fig. 55).

e From the rear crossmember, route the red and blue polytubes through the mounted zip
tie on the deck, and then connect to the colour appropriate tee fitting. Tighten the tie
wrap and cut excess (Fig. 56). .

Figure 55 Figure 56

2. Next, continue onto the rear of the passenger side deck assembly (Fig. 57):
e Connect the two red connectors for the light system.
e From the rear crossmember, route the red and blue polytubes through the tube clamp
on the deck, and connect to the colour appropriate tee fitting.

Figure 57

e Use a zip tie wrap to bundle all lines from the rear crossmember together.

33



6.15 FINALIZE AIR LINE INSTALLATION

NOTE: Please refer to the air and hydraulics parts list, page 70, Fig.88.

1. Continue LS safety release air line installation from point E (chapter 6.9, Fig. 40) to the front
TEE fitting. Connect remaining 1/4 dia. air line to the front TEE fitting and pass free end thru
the hose guard, out of the deck.

2. Zip tie hydraulic hose, jack beam air line and safety release air line together at the locations F, G
and H (see Fig.40).

AIR SUPPLY IN

3/8 POLYTUBE 1/4 POLYTUBE
FOR JACKING M 9 FOR SAFETY
BEAMS : = A RELEASE

4MM REDUCER
FOR EPIC
MODELS

Figure 58: FRL Assembly

3. Install the air valve and filter assembly (found in the accessory box) to the mounting bracket on the
power post.

4. To do this, slide the FRL assembly between the tower bracket and the 5/16" lockwasher.
5. Tighten up the hardware.
6. Connect the 1/4" polytube for the safety system and the 3/8" polytube for the jacking beams.

NOTE: When cutting polytube, be sure to cut the line at 90 degrees. Failure to do so may
result in leaks in the air connections.

NOTE: FOR THOSE UNITS EQUIPPED WITH JACKING BEAMS, THIS IS THE
APPROPRIATE TIME TO INSTALL THEM. CONSULT THE JACKING BEAM
INSTRUCTION MANUALS FOUND IN EACH JACKING BEAM BOX.

7. Connect the air supply to the inlet on the FRL.

34



6.16 FINALIZE LIGHTS & LOCKS INSTALLATION (OPTIONAL)

1. From the front of the DS deck, there will be a total of (7) pneumatic, hydraulic and electrical
lines that will be required to connect to the control box:

RED Electrical Cable for RS Lights
BLUE Electrical Cable for LS Lights
RED 1/4" polytube for locking plates
BLUE 1/4" polytube for locking plates
BLACK 1/4" polytube for safety locks
BLACK 3/8" polytube for JackBeams
Hydraulic Hose Assembly to cylinder

Nk Db =

2. From the access hole in the DS deck, route these lines through the corrugated hose protector.
Insert approximate 1"-2" of the hose protector into the access hole on the deck.

3. Locate Hose Guard Clamp #1-4013 and slide it onto the hose guard between two of its ribs
on the outside of the deck. Align the holes to the mounting holes on the deck and faster with
1/4" screws #6-3036, lock washer #6-0056 and nuts #6-0032.

Figure 60

4. At the control box, connect the pneumatic and electrical lines as shown in the below figure.
Connect the hydraulic hose assembly to the powerpack.

35



BLACK 3/8" =

POLYTUBE |
FOR :

JACKBEAM

Figure 61

BLACK 1/4"
POLYTUBE
FOR SAFETY
LOCKS

RED AND
BLUE 1/4"
POLYTUBES
FOR
LOCKING

RED AND BLUE
ELECTRICAL
CABLES FOR LIGHTS

5. Locate Hose Guard Clamp #1-4014 and slide it onto the hose guard between two of its ribs
approximately 1"-2" from the end. Align the holes to the mounting holes on the tower and
fasten with 1/4" screws #6-1353 and lock washer #6-0056.

Figure 62

6. Connect the main air supply to the Filter/Regulator/Lubricator mounted to the outside of the
control box (Fitting not included).

NOTE: Please refer to the Filter/Regulator/Lubricator commissioning procedure prior to
operating lift, page 38.

7. Route the hydraulic line between the tower and tank of the powerpack and connect it to the
90deg fitting on the pump.

36



6.17 LOCKING FRONT TURNPLATES & REAR SLIP PLATES (OPTIONAL)

Installation of Front Turnplates

g Avoid inserting fingers in the front alignment pan cut-out, if position of the turnplate
assembly exposes such openings.

Ensure that air supply to the lift is turned off and no person is operating on the console during
A maintenance of clamping elements of the locking system.

During normal use, the front turnplates and rear slip plates may move rapidly, when locking

A system is activated. This creates pinch points for your fingers or hands. Keep hands clear of
these pinch points when lift air supply is connected. No person shall operate console while
maintenance or inspection of the slip plates is in process.

PINCH POINTS
(EDGE)

.

. \\ PINCH POINTS N

*Note: Objects in pictures mav not be exactlv as shown.

Figure 63a & 63b

1.  Lower lift to a comfort height.

2. Place each front turnplate assembly, one by one, on the front alignment pan on runway.
Moving handles of the turnplates should be oriented to the outside of lift, shown below.

Ensure that the locking system components on the bottom of the turnplate (air cylinder, fittings, and
plastic clamping parts) are not hitting against the runway during placement.

3. Verify that the turnplate assembly is completely seated in the front alignment pan. Gently slide
each turnplate in the alignment pan, left and right, to verify that they can be positioned for
different car widths. Do not hit plastic locking ring forcefully against the edges of the cut-out
in the front alignment pan.

4.  Connect free ends of front air lines to the turnplate locking cylinder: blue air line to the

cylinder port marked with a blue dot and red air line to the cylinder port marked with a red dot
[Figure shown below].

37



5. Plug the electrical connector on the turnplate light cord into the electrical connector on the
cable at the front.

ELECTRICAL
= CONNECTOR

Figure 64a & 64b

6.18 FILTER/REGULATOR/LUBRICATOR COMMISSIONING (OPTIONAL)

PROCEDURE FOR PREPARING FRL FOR USE WITH LIFT:
1)  Disconnect shop air from FRL inlet. Adding Oil to the lubricator cannot take place under a

pressurized condition.

2)

3)  Fill FRL using Snap-On AirOil #IM6 or equivalent. Oil to be filled to the MAX line marked

on reservoir. If unit does not have MAX line mark, reservoir should be 80% full.

38



LEVEL

X

-ON AIR MC
WIVALENT.
REGULIERENL &

HUILE. REMF.
“MUILE POUI IS

A\ WARNING

TRPRESSURZE

X\ B 7]
12
aram st
Bmsony.

4)  Replace filler cap to top of FRL.

5)  With the output end of the FRL disconnected (remove the quick disconnect fitting), reconnect
the air line to the FRL unit. Air will flow freely through the FRL.

6)  Perform Drip Check / Adjustment: Drips to be set to 2-3 per minute.

SMC Brand - DIAL VERSION
1. Turn the dial on the top end of the oil reservoir to

the 2 position.
1. Count the number of drips for 1 minute.

1ii. Adjust between settings up or down to reach the

desired drip rate.

JELPC Brand - SCREW VERSION
1. Using a flat head screwdriver, turn the screw

clockwise until it is closed.

il. Open the screw by turning counterclockwise a 1/4
turn.
iii. Adjust by turning screw slowly in either direction

to reach the desired drip rate.

39



7)  PRESSURE ADJUSTMENT:

Pull up on the regulator knob and adjust the pressure to 100 psi. Pressure should be set

between 90 - 120 psi.

8)  Reconnect all airlines and check system for air leaks.

6.19 ELECTRICAL CONNECTIONS

A QUALIFIED ELECTRICIAN SHOULD MAKE ALL ELECTRICAL
A CAUTION CONNECTIONS.

Refer to Figure 65 for electrical connections.
Electrical Breaker must be sized by a qualified electrician. Refer to page 7 for electric motor ratings.

208-230V, 1PH, 60Hz. 208-230V, 3PH, 60Hz.

L2

1 PH.
MOTOR

Figure 65 — Electrical Diagram

6.20 LIGHTS & LOCKS CONTROL BOX (OPTIONAL)

Refer to Fig. 66 for electrical schematic on control box.

An electrician is to connect the control box leads (wht/grn/blk) into the box on the power pack.

40



[ 7 “Wd INJISNWSL - WdL |

41

|
1
|
| I
Jp— o _ :
_ 1 L 2 " 2l :nu.. - _ zao: |
(e PR ¥Sd g8 )
g B[ % _%D wsAL  amA mm mm = | e . i
2 | - 24
= — T N S _ :
| |€EAQ oy /A | | THA
: i _ 240 F3l !
— !
R e ESAL Tl TE |8 esd gB _ I
wa | (%] /U | 3 < aIme | 2A0H TAOW
™ - { fre T BB = | [ !
t a3
a " [ = M, ; 1 !
o o N |
THT 53] [ 2SAL €| e/n3 | @ mm a4 ZEN 3mg ! | AOTOR §
vg S I I 3
avd 5% T ¥ ooz m/ _ _ !
T D, B | e ¥IART 22 | —_——-——
£99 /0 b |
I = I n e = 8 P " '
vey NeT a1 39NV0 |
I o * ! . I _Je ¥3Hu0ISNVSL Ny ave Z1
o > ¥
) (200 [ AL 12 /1 | e mm ISd m e I mv | 1 m 9\ m_
avd 51 | ~ I._.I ]IHI ML 3 conv-oar B T : m( aa | e 5 — » i : ;
4 | " o — yu T3 WIART 22 | | 74158 _J- s JM _
L _____ _| ! _ 56 m |
| _ . A~AYa T
JOLIJ3NNOD Jv 12408 W0 o I 2|
_ e 1o . o
- NId am I s raval : s
“lolo| E=] & _ e
8
nmm I : !
MMS L |
o O n v 3535_ mmm T T TS TS :
H1INICS 8- 1
v
|

Figure 66 —Electrical Diagram (OPTIONAL)



6.21 LIGHTS & LOCKS CONTROLS (OPTIONAL)

! LIGHT SYSTEM
ON/OFF SWITCH

UP BUTTON

FRONT AND REAR 1
LOCKING PLATES Flgure 67

SAFETY LOCK
RELEASE BUTTON

6.21.1 The Light System

1. The light system will illuminate after approximately 24" of travel from the ground and will
turn off at the same height, please verify.

2. If you desire to have the light system off at any height above the 24", you can do so by
turning the switch on the control box to the "off" position, please verify.

3. Ifnot, check that all connections are correct and there is current to the control box.
6.21.2 Locking Plate System

4. On the control box, switch the Locking Plate lever to "OFF" to unlock. All locking plates
should be free to move, please verify.

5. Now switch the lever to "ON" to lock. All locking plates should be centered and locked,

please verify.

6. Ifnot, check that all polytubes connections are correct and there is 90-120psi of air pressure.

42



6.22 DECK LEVELING PROCEDURE

6.22.1 Leveling Lift on the floor

e Lower the lift completely to the floor.

e Determine the highest corner of the lift and adjust remaining towers to level the lift, front-to-back
and side-to-side (see positions 1, 2, 3, 4 in Fig. 68). Use shims under tower base plate, as needed.

6.22.2 Leveling Safety Ladders:

e Raise the lift to a comfortable working height using the hydraulic power pack.

]
=~ T 7/8"-14 UNF HEX NUTS (6-0724)

e Lower the lift onto the nearest safety. S e e

l T CABLE SPACER, 2'LG. (OPTIONAL)

e Using a 4’ level, check the level of the decks front to rear -

and side to side as shown in Fig.69. CABLE SPACER, 1"LG. (OPTIONAL)

T TOWER TOP PLATE
e Determine the highest corner of the lift.

THREADED END OF THE CABLE

e The other 3 corners will need to be raised to the level of
the highest corner. This is accomplished by tightening the
safety ladder retaining nuts on the top of the tower.

Figure 68

NOTE: The lower safety ladder retaining nuts will need to be tightened to jam. It may be
easier to remove the cable to gain access to the lower safety ladder retaining nuts. Re-install
the cable once the adjustment is complete.

e Repeat this procedure for all 3 corners while checking the level of the decks.

Figure 69 — Deck Leveling

43



6.22.3 Leveling Lift on Cables:

Raise the lift off the safety ladders, at a comfortable working height.
Using a 4’ level, check the level of the decks front to rear and side to side as shown in Fig.69
Determine the highest corner of the lift.

The other 3 corners will need to be raised to the level of the highest corner. This is accomplished
by tightening the cable retaining nut on the top of the tower.

NOTE: There should be two nuts retaining the cable to the top plate of the tower. The upper nut
is used as a jam nut to prevent the lower nut from loosening. Both nuts should be installed after

the adjustment is completed.

Repeat the preceding steps until the lift is completely level when supported by the cables.
Tighten the jam nut after the adjustment is completed.

Make sure that the non-threaded sleeve of each wire rope seats in the cable flange properly (See
Fig.45.a, Fig.45.b, chapter 6.10).

Raise the lift and check that the ladders engage evenly.

Lower the lift onto a mechanical safety position. Raise the lift from this position and ensure the
lift rises evenly and level from the mechanical locks.

6.23 ANCHOR REAR TOWERS

Before proceeding, check that the layout dimensions on Figure 1 and Figure 2 before continuing
with anchor installation. Measure diagonally lift dimensions over 2 decks, and distance between
decks, and then tighten decks to cross-members. Diagonal distances should be equal within 1/4".

At this stage, the rear towers may be slightly off line "D". Check if rear towers are centered with
respect to chalk lines “E” and “F”, and adjust if necessary.

Use a 4’ level, to level the posts vertically (shim if necessary) as shown in Figure 70.

NOTE: IF THE TOWERS ARE LEANING INTO THE LIFT, THE CROSS-MEMBERS CAN
BECOME WEDGED INTO THE TOWERS AS THE LIFT RAISES.

Prior to installing anchors, assemble the nut and washer onto anchors. A minimum of six threads
must be visible below the surface of the nut. Refer to the Figure 15 for anchoring instructions.
If shop floor is not level, determine which rear tower sits on higher floor.

Using a 1/2” concrete drill bit and rotary hammer drill, drill 1/2” holes for the anchor bolts on the

(high side) column. Drill completely through the concrete floor. (Fig.71). In case longer anchors
are required, supplied anchors can be hammered through concrete

44



DRILL
1/2" DIA.

Figure 70
Figure 71

Clean out the drilling dust from the holes and hammer
in the anchor bolts until they make contact with the base plate.
Tighten all anchor bolts (Fig.72).

e Check that the column is level front to rear and side to side.
Adjust shims as required. I

e Ensure that the base plate is completely supported by shims, I I

Figure 72

Including near the center, where it does not contact the floor. If excessive e

shimming (greater than 5/16”) is required, grout or additional supportis W
required under the towers. ;

e Torque all anchor bolts to 55 ft-1bs. (75 Nm), continually checking that the column is level as
you proceed. Do not exceed tightening torque.

NOTE: The 1/2” x 42 1g. wedge anchor bolts supplied must have a oL
minimum embedment of 2” into the concrete floor. - MZX
NOTE: If anchors do not tighten to required torque, OR project more

than 2-1/2” above the concrete surface due to floor slope, contact a 7
foundation engineer to determine the best course of action. EMB2E [wlNENT

NOTE: In cases where the floor is extremely out of level, the mechanical safety latches may not
engage on the same lock

DO NOT use more than 1/2” (13mm) of shims. Anchor bolts supplied allow
_ for a maximum of 1/2” (13mm) of shim. If more than 1/2” (13mm) of shims
are required, DO NOT proceed with installation and contact Snap-on Equipment Technical Support
for further details.
NOTE: Refer to Bay Layout to ensure that the column is still in the proper position.

e Repeat procedure for the other rear tower.

NOTE: THE 40” DIMENSION SHOWN IN FIGURE 1 AND FIGURE 2 IS CRITICAL, AS IT IS
NECESSARY TO ALLOW THE JACKING BEAMS TO ROLL FREELY.

45



6.24
APPROACH RAMPS, WHEEL STOPS, PULLEY COVERS

4 / 1/8" X 1-1/2" COTTER PIN

Retrieve the approach ramps, wheel stops and pulley covers from the accessory box. Install short
pulley covers to rear cross-members. Install long pulley covers to front cross-members.

Install the front wheel stops at the front of the decks, using ¥3/4” x 1-1/2” LG headed pins,
?3/4” SAE washers and @1/8” x 1-1/2 LG cotter pins (Qty.2 per each wheel stop).

FRONT PULLEY COVER

3/4" SAE FLAT WASHER

1/8" X 1-1/2" COTTER PIN HEADED PIN

WHEEL STOP

\

/ | L
\\ Figure 73

Headed pins are found in the accessory box. Cotter pins and washers are found in hardware kit.
Install the approach ramps at the rear of the decks with ©¥3/4” x 1-1/2” LG headed pins, ¥3/4”
SAE washers and ©@1/8” x 1-1/2 LG cotter pins (Qty.2 per each approach ramp). Install short
pulley covers to both sides of rear cross-member.

REAR PULLEY COVER

\APPROACH

RAMP

3/4" SAE FLAT WASHER

\‘K/ - B, —y HEADED PIN
E - ; Figure 74

Ensure the proper operation of the approach ramps.

46



6.25
DECAL PLACEMENT AND CYCLE TESTING

e Clean the outside sides of the runways with rubbing alcohol, acetone, or another degreaser.

e Notice there are two Pinch Warning decals on the outside side of each runway, one towards the
rear and one towards the front. Place the Large John Bean Decals 2 inches from the rear Pinch
Warning Decal on each side of the runway being careful to center the decal vertically. Note: it
may help to use masking tape to template the location.

DRIVER SIDE

Jl:lhn Bean.

PASSENGER SIDE

Vo I ohnBean. /e

e Cycle the lift several times to check proper operation of the cables, safety lock, air locks, etc.
with & without load.

STOP IMMEDIATELY IF THE LIFT IS NOT OPERATING PROPERLY! ‘

e Make any necessary adjustments and check again for proper operation.

NOTE: IF THE LIFT IS EQUIPPED WITH JACKING BEAMS, THIS IS THE APPROPRIATE
TIME TO INSTALL THEM. CONSULT THE JACKING BEAM INSTRUCTION MANUALS
FOUND IN EACH JACKING BEAM BOX.

AWARNING Before attempting to operate the lift, please ensure that slider guide surfaces
inside the front towers are greased adequately.

7. OPERATING INSTRUCTIONS

AWAHN'NG To avoid personal injury and/or property damage, permit only trained
personnel to operate the lift.

After reviewing these instructions, get familiar with lift controls, by running the lift through a few
cycles before loading vehicle on lift.

Observe and heed SAFETY and WARNING labels on the lift.
LIFT OPERATION

- Loading: Lift must be fully lowered, and no one in the service bay while the vehicle is
brought in. If the lift is equipped with rolling jacks, jacks must be fully lowered and the rear
jack pushed toward center of lift, to provide under-car clearance.

- Stop vehicle before it contacts the front wheel stops. At all times, be sure the rear wheels are
forward of the approach ramps/chocks and the approach ramps/chocks will clear the tires
when the lift is raised. Driver must exit the vehicle before rising.

- Place triangular wheel chocks on front and rear of one of the rear tires.

- To raise the lift: Push the “RAISE” button on the power unit. Release button at desired
height, ensure that all corners have passed a mechanical lock position.

47



- After raising the lift to the desired height, press and hold the lowering lever on the hydraulic
power unit, until lift stops on safety latches. Cross-members should be stopped on safety
latches in all 4 towers before any work can start on the raised vehicle. If any of the safety
latches is not engaged, try to raise or lower the lift to the next higher or lower safety position,
and observe again if all 4 safety latches have engaged. If the problem persists, lower and
unload the vehicle, solve the lift safety problem, and only then resume vehicle service.

- Before lowering lift: be sure no one is in the lift area and that all tools, tool trays, etc. have
been removed from under the lift and vehicle. If the lift is equipped with rolling jacks, jacks
must be fully lowered and the rear jack pushed toward center of lift, to provide under-car
clearance.

The runways, approach ramps, and cross-members are designed to rest on the

AWARNING

floor when fully lowered. Observe pinch point warning decals.

- To lower lift: if lift has been resting on the safety latches, the lift has to be raised high
enough for all 4 safety latches to clear the openings in the latch plate (safety ladder).

- Actuate the latch release valve on the power unit column to disengage all four locking
latches. Hold actuator until lift is fully lowered.

NOTE: If actuator on air valve is released, the latches will automatically reset to the engaged
position.

- Push the lowering handle on the power unit to lower the lift.

- Observe lift and vehicle to be sure lift is level while being lowered. If not, STOP the lift and
try to resume lowering as explained above.

- Fully lower lift, remove the triangular wheel chocks and check to be sure area is clear before
removing vehicle from lift.

- Iflift is not operating properly, do not use until adjustment or repairs have been made by
qualified lift service personnel.

- For Rolling Jack operating instructions, see Rolling Jack Installation, Operation and
maintenance Instructions in the rolling jack shipping box.

Do not operate lift with pulley covers removed from cross-member ends. Keep

AWARNING

hands clear of the cross-member ends when lift is being raised or lowered.

AWARNING Do not raise or lower the lift while the jack beams are loaded.

8. RECOMMENDED INSPECTION AND MAINTENANCE

8.1 LUBRICATION SPECS

Where hydraulic oil is required > [SO 32 10W - non detergent hydraulic oil
Where grease is required > multi-purpose lithium grease

Where multipurpose lube is required > multi-purpose SAE 30 lubricating oil
Where pneumatic oil is required > Snap-On air motor oil IM1PT

48



Where cable lube is required > NYROSTEN SEILOL wire rope lubricant or equivalent

(Part # for ordering: EAK0299T71A)

If you are not completely familiar with automotive lift maintenance

AWARNING

instructions. To avoid personal injury, permit only qualified lift service personnel to perform

procedures, STOP. Contact Snap-on Equipment Technical Support for
maintenance on this equipment.

Always raise lift when cleaning floor area with solvents and/or cleaning compounds.
Always replace cable break safety springs when replacing cables.

Please refer to the following table for specific inspection and maintenance frequency.

COMPONENT

INSPECTION FREQUENCY

DAILY

WEEKLY

MONTHLY

QUARTERLY

SEMI-
ANNUALY

ANNUALY

Entire Lift and
surrounding area

8.15

Entire Lift
Operation

8.15

Fasteners

8.3

Wire Ropes

8.2.3

8.2.4

8.2.5

Sheaves

8.4.1

8.4.2

Sheave Pins

8.4.3

8.4.2

Safety Dogs

8.5

8.3

Slack Cable
Devices

8.6

Latch Plates
(Ladders)

8.6

Air Filter,
Regulator,
Lubricator

8.7.1

Air Lubricator Oil
Level

8.7.2

Approach Ramps,
Chocks, Wheel
Stops

8.12

Anchor Bolts

8.11.2

Turn Tables and
Rear Slip Plates

8.13.1

8.13.2

8.13.3

8.13.5

Bearing Cage /
Rear Slip Plates

8.13.1

8.13.2

8.13.4

8.13.5

Edges of Cable
Flange Slots

8.2.6

Runways

8.10.1

Columns

8.11.1

Air cylinders,
Lines, Fittings

8.7

As shown
before, and
ALI Standard

Hydraulic Power
Pack, Hose,
Fittings

8.8

8.8

49




Hydraulic Cylinder 8.9
Jack Beam Rails,

Qil Drain Pan 8.10.2
Anti-skid Surfaces 8.13.5
Rolling Air Jacks 8.14

8.2 WIRE ROPES
AWARNING

e Wire ropes are critical to safe and reliable performance of your lift.
e Cables are expendable items and should be replaced as a set.

8.2.1 WIRE ROPE CONDITIONS GUIDE

Broken wires

Excessive wear of wires

Figure 75

50




8.2.2 WIRE ROPE REPLACEMENT CRITERIA:

If any cable is found to be in need of replacement, the entire cable set, pulleys
AWARNING and safety rollers must be replaced immediately.
See 8.2.1, cable conditions guide.

In the following table, "lay" means the distance measured along a
line parallel to the axis of the rope in which the strand makes one
complete turn about the axis of the rope, or the wires make a
complete turn about the axis of the strand.

The wire rope must be removed from service if one or more of the following criteria are met:

1. More than six randomly distributed broken wires in one rope lay or 6xd length.

. More than three broken wires in one strand in one rope lay or 6xd length.

2

3. Three or more broken wires at rope terminations.

4. One outer wire broken at the point of contact with the core of the rope which has worked its
way out of the rope structure and protrudes or loops out from the rope structure

i

Heavy rusting, corrosion, or pitting. A light surface corrosion on outer wires is normal.

6. Wear or scraping of one-third of the original diameter of outside individual wires

7. Excessive stretch. It is normal for new cable to require adjustment during “break-in”, after
which small periodic adjustments may be required. However, if a cable that has been in
service for 6 months should suddenly require frequent adjustments or has used all the cable
adjustment available, all cables must be replaced immediately.

8. Deformed strands, kinking, crushing, bird-caging, or any other damage or distortion of wire
rope structure

9. Variations in diameter (necking) or any change from normal appearance

10. Reductions from nominal diameter of more than 1/32" (for cables 3/8" to 1/2" dia. inclusive)

11. End attachments cracked, deformed or worn

8.2.3 WIRE ROPE INSPECTION

Inspect wire rope cables for wear or damage. Wipe cables with a rag to detect hard to see small
broken or frayed cable strands. See chapter 8.2, Fig.75 and ANSI/ALI ALOIM standard.

8.2.4 WIRE ROPE LUBRICATION

Lubricate wire ropes with lift in both lowered and raised position, by spraying them with wire rope
lubricant (i.e. NYROSTEN SEILOL).

51



8.2.5 WIRE ROPE ADJUSTMENT

Adjust cables if lifting is uneven or lift is not level (See chapter 6.15.3). Never make adjustments
with weight on lift. If running out of adjustment threads, cables need to be replaced. Do not add
washers or other spacers to re-use previously used adjustment threads.

Wire rope tension adjustment should be performed when installing the lift and every three months.

8.2.6 INSPECT CABLE FLANGE

Make sure the edges of the counter-bores in the cable flange are not damaged or worn, indicating
that cable sleeves may not be properly seated at all times.

Properly seated

Cable exposed

8.3 FASTENERS
Check all the attaching bolts and nuts for tightness.
Note: Air cylinder bolts and nuts should allow movement of the cylinder.

8.4 SHEAVES AND PINS

Sheaves and pins are expendable items. Sheaves and pins should be replaced when worn. Use of
sheaves and pins with excessive wear will lead to reduced service life of the cables.

Bushings inside sheaves work best in “dry” condition. Applying oil will
_ diminish their performance and greases will degrade performance even further.
DO NOT GREASE SHEAVE BUSHINGS OR SHAFTS.
8.4.1 VISUAL INSPECTION OF SHEAVES

e Check sheaves and replace if cracks or other damage are found.
e Visually inspect alignment of sheaves. Misalignment of sheaves indicates excessive wear.
Remove, inspect, and, if needed replace sheave and pin.

8.4.2 MEASURE SHEAVE WEAR

e Inspect sheaves in cross-members with lift in lowered position and resting on safety latches

o Place safety stands under front and rear cross-members. Stop lift on mechanical safety locks.
One person should hold the lowering handle on power unit down while another person pulls on
cables in each column to create slack in cables.

e Check for ease of rotation. If sheaves do not turn freely, the sheave and sheave pin should be
removed, inspected, fixed or replaced.

e Fully raise the lift, to inspect sheaves in runways. Hold lowering handle down to lower lift onto
safety latches

e Pull on cables in runway to create slack in cables.

52



e Check all sheaves for excessive wobble, or movement. Grasp rim of sheave and attempt to
wobble (tilt) side to side. If sheaves wobble (tilt) more than 3/16” (1.6 mm) side to side, or
move in and out more than 1/32 (0.8 mm), the sheave and sheave pin (shaft) should be
replaced. Replace immediately if needed.

8.4.3 SHEAVE PINS

Sheave pins are held in place by a Hex Head Bolt, washer and lock washer.
Check for loose sheave pins, loose or missing fasteners to hold sheave pins in place. Remediate

situation immediately.

8.5 MECHANICAL SAFETY LATCHES (DOGS)

Watch and listen to safety latch operation during lift operation, to
ensure that latches move as required, have not lost spring preload,
and line up with slots in latch plates (safety ladders) in columns.
Watch for broken traction springs on safety latches.

Check and adjust safety ladders if lift is not level on safety, or if
safeties do not engage properly. Stop using the lift if any
malfunction or damage is observed.

8.6 CABLE BREAK SAFETY MECHANISM

With lift not loaded, all four cable break levers should produce
deflection of the lift cables.

Inspect slack cable device as follows:

Check for missing or damaged parts. Watch for broken springs.
Check if the spring is properly seated in the support tube and in the

holder on the cable break safety lever. Watch cable tracking properly ‘%;g}\@ e \@
on cable break safety roller. Check if the safety roller and bolt are \ = e qgg oo )

properly attached to the cable break safety lever. Verify that the

cable break safety lever is centered within the cross-member, and that it lines up with the openings
in the safety ladder. Verify using hand force or a light lever that the cable break safety lever pivots
on the shaft. Lubricate with light lubricant if required.

8.7 AIR CYLINDERS, AIR LINES, VALVE AND FITTINGS

8.7.1 GENERAL CHECKS

Check filter/regulator/lubricator in supply line to lift. (customer supplied, typically at compressor).
Drain water trap filter bowl and adjust oil feed according to manufacturer’s instructions. Refer to
Drain water bowl on lift supplied water separator. Press valve at the bottom of the bowl to clear.
Check operation of air release valve for air leaks.

Check air cylinders for visible damage.

Check air lines for leaks, wear or kinks.

8.7.2 AIR LUBRICATOR OIL LEVEL

NOTE: Failure to maintain oil level in lubricator will void
warranty of all pneumatic components.

53



MAINTENANCE

e Refill oil reservoir using instructions detailed in
Section 6.18 before the oil level reaches the MIN OIL
line on the reservoir.

e Recheck drip rate after refilling.

e Check pressure is adjusted to 100 psi.

e The FRL unit is autodraining. However, you can
drain the water trap filter bowl by pressing valve at
the bottom of the bowl until all water has drained.

OVING

RO AOHESION OF

2
z
28
Zy
g5
£
48
:
£
8

LI PRIEVENT WK ¥

8.8 HYDRAULIC POWER PACK AND HOSE

Check all air and hydraulic hoses, fittings and cylinders for leaks.

Check level of oil in power pack reservoir when lift is in the lowered position. Add if required.
Check fluid level of lift power unit and refill if needed. If refill was needed, inspect all fittings, hoses
and seals. Tighten, repair or replace as required.

Change hydraulic fluid every 2 years.

8.9 HYDRAULIC CYLINDER

Inspect the hydraulic cylinder mounting to the runway. Inspect cylinder and hydraulic hose for leaks.
Repair or replace as required.

Check and tighten the hydraulic cylinder rod nuts holding the cable flange.

Inspect bolts holding anti-rotation bar onto cable flange and tighten if required. (If applicable)
Inspect sliders on anti-rotation bar for excessive wear or damage. Replace if required. (If applicable)

Failure to do so will lead to reduced service life, which could result in property
AWARNING damage and/or personal injury.

8.10 RUNWAYS

8.10.1 CHECK RUNWAYS

Check level of runways on the floor, on the locks and on the cables: Refer to Section 6.15. Adjust as

required.
Check runways for damage or abnormal deformation. If such conditions exist, contact Snap-on
Equipment Technical Support.

8.10.2 INSPECT JACK BEAM TRACKS

Inspect rolling jack / oil drain pan tracks for cleanliness, corrosion, excessive wear or damage. Clean
dirty tracks. Worn or damaged tracks should be repaired immediately.

54



8.11 COLUMNS

8.11.1 CHECK COLUMNS

Check columns for corrosion, giving special attention to the area at the base of the column. Check
severely corroded areas by pecking with an awl or welder’s chipping hammer. If column is corroded
through at any point, it must be replaced immediately. If not corroded through, remove old paint and
rust scale, then coat with a high quality corrosion resistant paint. Clean and lubricate glide blocks.

8.11.2 CHECK COLUMN ANCHORS 3/4 ANCHORS

Check column anchor bolts for tightness. If loose, re-torque front anchors AT FRONT

to 110 ft-1b and rear anchors to 55 ft-1b. If anchors do not tighten to
required torque, or continue to loosen, contact Snap-on Equipment
Technical Support. Verify proper embedment of anchors after tightening.

H
-
:(_,__I

—

NOTE: The 93/4”x7” wedge anchors supplied must have a Y
minimum embedment of 4 and the @1/2"x4%” wedge anchors 4"
supplied must have a minimum embedment of 2” into the concrete e
floor. @1/2 ANCHORS
AT REAR
NOTE: If anchors do not tighten to required torque, OR if @¥3/4”
anchors project more than 3 above the concrete surface, OR if
1/2” anchors project more than 24" above the concrete surface
due to floor slope, contact a foundation engineer to determine the
best course of action.

8.12 APPROACH RAMPS, CHOCKS, FRONT WHEEL STOPS

Inspect for excessive wear or damage. Repair or replace if required.
Inspect hinge pins. Replace if excessively worn. Lubricate if in good condition

8.13 FRONT AND REAR STEER PLATES

8.13.1 VISUAL INSPECTION

Check front turn tables and rear slip plates for unusual deflection, damage, fluid spills. Clean or
further inspect if needed.

8.13.2 CLEAN REAR SLIP PLATES AND FRONT TURN TABLES

Clean foreign debris from front turn tables and rear slip plates by blowing out with compressed air.
Check and clean steer plates. Lubricate with oil or light grease.

55



8.13.3 MAINTENANCE OF REAR STEER PLATES

Inspect the non-skid coating on rear slip plates for wear. All areas found to be worn smooth should
be resurfaced with an Anti-Slip abrasive floor tread tape or a heavy duty Anti-Slip Floor Coating.

Remove rear slip plate covers. Clean runway surface and touch up any paint wear with a rust
resistant paint. Allow paint to dry thoroughly. Inspect transfer balls for excessive wear, deformations
or corrosion. Inspect plastic pads (pucks) for excessive wear or deformation. Replace if needed.

8.13.4 MAINTENANCE OF REAR STEER PLATES - IF EQUIPPED WITH PLASTIC
BEARING CAGE.

Remove top Slip Plate covers by first removing the four (4) shoulder bolts on each cover.
Remove polyethylene-bearing cages insuring that all the Delrin bearings remain in the cages.
Additional Delrin bearings may be purchased if required.
Clean runway surface and touch up any paint wear with a rust resistant paint. Allow paint to dry
thoroughly.
To obtain optimum performance, the position of the slip-plate bearing cage should be rotated every
quarter to change the wear pattern.

With the first quarter maintenance, flip the bearing cage over to the opposite side.

With the second quarter maintenance, rotate the bearing cage end-to-end.

With the third quarter maintenance, flip bearing cage over to the opposite side.

Fourth quarter maintenance should see the bearing cage rotated back to the original position.
Quarterly maintenance will optimize performance and contribute to longer slip plate life.

8.13.5 ANTI-SKID COATING ON REAR STEER PLATES

Inspect the non-skid coating on rear steer plates for wear. All areas found to be worn smooth should
be resurfaced with an Anti-Slip abrasive floor tread tape or a heavy duty Anti-Slip Floor Coating.

8.14 ROLLING AIR JACKS

Lubricate roller bearings and roller guide springs.
Dismantle and clean lift arms.

Clean and lubricate rollers/sliders and hinge points.
Clean and lubricate safety mechanism.

Change hydraulic oil every two years

8.15 ENTIRE LIFT

Wire ropes, columns, runways and other lift parts should be kept free of corrosive agents, solvents,
and road salts. If such agents are spilled or splashed on any lift component, immediately rinse
thoroughly with water and wipe down with a clean rag. Lubricate again wire rope as shown at 9.2.4.

Check general operation of lift. Observe any structural noise, imbalance, binding, or other
malfunctions.

Failure to keep the lift free of corrosive agents and solvents will lead to

AWARNING

property damage and/or personal injury.

reduced component service life, cable failure, etc., which could result in

56



9. LIFT LOCKOUT / TAGOUT PROCEDURE

9.1 PURPOSE

This procedure establishes the minimum requirements for the lockout of energy that could cause
injury to personnel by the operation of lifts in need of repair or being serviced. All employees shall
comply with this procedure.

9.2 RESPONSIBILITY

The responsibility for assuring that this procedure is followed is binding upon all employees and
service personnel from outside service companies (i.e. Authorized Snap-on Installers, contractors,
etc.). All employees shall be instructed in the safety significance of the lockout procedure by the
facility owner/manager. (or assigned designee) in the purpose and use of the lockout procedure.

9.3 PREPARATION

Employees authorized to perform lockout shall ensure that the appropriate energy isolating device
(i.e. circuit breaker, fuse, disconnect, etc.) is identified for the lift being locked out. Other such
devices for other equipment may be located in close proximity of the appropriate energy isolating
device. If the identity of the device is in question, see the shop supervisor for resolution. Assure that
proper authorization is received prior to performing the lockout procedure.

9.4 SEQUENCE OF LOCKOUT PROCEDURE

a. Notify all affected employees that a lockout is being performed and the reason for it.
b. Unload the subject lift. Shut it down and assure the disconnect switch is “OFF” if one is
provided on the lift
- If this is a lockable device, the authorized lockout person places the assigned padlock on
the device to prevent its unintentional reactivation. An appropriate tag is applied stating the
person’s name, at least 3’x6” in size, an easily noticeably color, and states not to operate
device or remove tag.
- If this device is a non-lockable circuit breaker or fuse, replace with a “dummy” device and
tag it appropriately as mentioned above.
c. Attempt to operate lift, to assure that lockout is working. Be sure to return any switches to
the “OFF” position.
d. The equipment is now locked and ready for the required maintenance or service.

9.5 RESTORING EQUIPMENT TO SERVICE

a. Assure the work on the lift is complete and the area is clear of tools, vehicles, and personnel.

b. At this point, the authorized person can remove the lock (or dummy circuit breaker or fuse)
and tag, and activate the energy isolating device so that the lift may again be placed into
operation.

9.6 RULES FOR USING THE LOCKOUT PROCEDURE

Use the Lockout Procedure whenever the lift is being repaired or serviced, waiting for repair when
current operation could cause possible injury to personnel, or for any other situation when
unintentional operation could injure personnel. No attempt shall be made to operate the lift when the
energy isolating device is locked out.

57



10. PARTS LIST

10.1 PARTS LIST - LIFT ASSEMBLY

NOTE: For spacer locations
and shim layout, please see
page 28.

Figure 76



6S

4! WX TI# “MTIDS | PETT-9 99 4 INOYA IFAO0D AFTINd | 8+8T-C €€
v ONN €1-¢/T INVI "IAN | S6C1-9 9 3 SO0T1d YAAITS | TLLO-T 43
I AINLATOd /1 ‘GdL ‘ONILLIA | 1.6T-9 ¥9 I SY “‘ASSVY JHIINAINSSOD INOYA | 9TEI-+ 3
4 SO L1109 AH XAH X €1-T/T | 69L0-9 €9 I INANNDITY ‘SY ‘ATGNASSVY J0dd | €€€1-¥ 0¢

81 7.8 ‘AIL 419VD INNOW dddL | 866€-9 9 I ST ‘ASSV YAIINAINSSOYD INOYA | LTEI-¥ 6¢
I @MIVNO ASOH | #1L0-9 19 I INFANDITY ‘ST ATIWNASSY MDdd | #e€l-+ 8¢
8 DT C/1-¥ X /1 JOHONV dDAAM | 0+10-9 09 T AVAT YIAO0D AATINd | TS8T-T LT

4! DT L X 7/€ JOHONV dDAAM | t+¥04-9 65 11 01 ‘ATGNASSV dAVHHS | LT6T-C 9¢
v DT .1 XDNNYI-91/S ‘LTOd AVAH XdH | €620-9 86 9¢ YAHSVM ISOYHL NOTAN | LSLO-T 54
v ONN 81-91/S ‘LAN XdH | #620-9 LS 8 YAGINTIN-SSOUD “.8/L “IIDOVIS HAVHHS | €98¢-1 ¥C
I ASSY JALTIA IV 2 GATVA ALV | +6€1-C 9$ 6 ‘DT ..7/€ X ONN8I-.91/S ‘L TOd XdH | €TH0-9 €C
I SNOLLDNYLSNI ONILLVYIAdO LSOd dNOAd | S+0v-9 Ss €1 '‘A’T.91/S IHHSVM JIDOT | +L90-9 (44
I HdT ‘A0€Z-80T MOVd YAMOd | 86€1-9 ¥S €1 ‘A’1.91/S IHHSVM LVTI | S620-9 1T
4 ASSV JAVI HOVOUddY | 6801-€ 33 4 NId GAVAHS JTINTINSSOID | T98¢-1 0¢
8 DT 1 X 'VIA 8/1 ‘NId J4LLOD | L920-9 s v D01 4dI'1D | STLTT 61
3 AVS o¥/€ JTFHSYM LVTd | 8€L0-9 IS ¥ YAAITS VAT YAIVIS | TL8¢-1 81
8 NId dddvdH | L881-1 0S v TIASNI DILSVTId | 2001 L1
4 INANATIM dOLS THAHM | 8987-C 6v I ATINASSY VAL ASYTAVIL IVAL | €ThI-+ 91
I 716705y ‘A19VD INOYA LHOTI | L16T-C 8P 4 INDANVTI-ALVId dOL | 9S8T-C S1
I OT.SLYCTATIVD VAL LHOTE | 9162-C LY 4 INANATAM JTMOL IVAY | 8T6T-C vl
I DT.$691 A1GVI VAT LAAT | €€6T-C 9F I AAVIS ‘INFINATAM 1SOd INO¥A | LyvI-¥ €1
I DT.5T'86€ ‘A1dVD INOYA LAdT | #16C-C St 3 ANN P1-.8/L ‘TAN XAH | #2L0-9 4!
I HSNd ‘d .8/€ W LdN..¥/1 'NANd "MOdTd06 | 010€-9 v ¥ YAHSVM LVIA Al /L | STLO-9 Il
I ONILLIA 9L DILVINNANd | 968€-9 3% 8 1d ‘SID DT #/€-1 X €1-7/1 ‘L T0d dH XdH | L¥00-9 01
I LJOHS ‘ut/€ ‘1109 TYNINYAL | €1L0-9 w 91 WO/1 YAHSVM JID0T | 6500-9 6
€ DT 8/1-1 4IIVdS HAVHHS | 9£6€-1 I 3 AVS Al 7/1 YAHSVM LVTd | 8+20-9 8
4 YAOVdS GAVAHS | 8L8¢-1 oF ¥ VI 8/S ‘LVI1d dFHSVM | 10¥1-9 L
14 dOL ‘SY¥ ‘INOYA gdDVdS | 9.8¢-1 6€ 91 8 VYD ‘LNN XAH ..8/S | €L90-9 9
I YAOVdS GAVAHS | tL8¢€-1 8¢ 4 JADVAS | 1€6¢-1 S
I YAOVdS GAVAHS | SL8¢-1 LE ¥ X TXOU/1T YHAHSVM | TE6E-1 14
S NId AAVAHS JDdd | 99S0-C 9¢ v INFNATAM MOV ALFAVS | 7801-¢€ [3
8 DT7/1-1 X ODNNET-% ‘L10d XAH | 1620-9 ¢ T INANATAM -ALVId dOL | 018¢-1 14
3 «¢/1 YHHSVM LVT1d | €900-9 43 I YAMOd ‘INOYA ‘ASSY JdMOL | +SvI-+ I

ALO NOILAIYDSAA | # LdVd | # NALI ALO NOILAI¥DSAA | # LdVd | #NALI




10.2 PARTS LIST - FRONT TOWER ASSEMBLY, POWER

DRIVER SIDE

PASSENGER SIDE

SIDE OF RUNWAY
\@

Figure 77
Item # | Part # Description Rev Qty.
1 4-1454 POST WELDMENT, FL - 1
2 6-0988 DECAL SET, ALI/WL 200 - 1
3 6-1637 SAFETY DECAL - 1
4 6-4086 WARNING DECAL, DECK LEVELING | C 1
5 6-4322 JOHN BEAN RUNWAY DECAL - 1

60



10.3 PARTS LIST - REAR CROSS-MEMBER

NOTES:

POSITION PLASTIC INSERTS AS IN VIEW BELOW
USE A RUBBER MALLET TO ASSEMBLE PLASTIC INSERTS

REAR~a.
gorion @
INSERT

SCALE 0.250

DETAIL:
L.§. END EXPLODED

BoTToN -

INSERT

Figure 78

ITEM # |PART # DESCRIPTION QTY.||ITEM # |PART # DESCRIPTION QTy.
1 4-1422 REAR CROSSMENMBER, WELDMENT 1{]19 1-3953 CABLE ROLLER ASSEIVIBLY 2
2 1-3891 LOCK SAFETY PIN 2|20 6-0801 SHOULDER BOLT, 3/8x 1 ¥ LG. 2
3 6-3990 ROLLER, SAFETY LADDER 16]]21 6-0674 LOCK WASHER, 5/16 1.D. 4
4 £-3997 HEX HD. BOLT, 1/4-20 UNC x 4" LG. 12]]22 6-0294 HEX NUT, 5/16-18 UNC 2
5 6-0060 FLAT WASHER, 1/4" L.D 16]]23 1-3798 ROLLER RETAINER 4
6 1-3865 LOCK SAFETY PIN 2|24 6-3989 SAFETY CYLINDER 2
7 1-3812 SAFETY SPACER 25 1-3868 POLYTUBE SPACER 8
8 2-2847 SAFETY DOG 2|26 6-2432 THREADED INSERT, 1/2-13 UNC, 215-112 4
9 6-0056 LOCK WASHER, 1/4" 1.D. 12]127 6-2971 FITTING, TEE, 1/4" POLYTUBE, PUSH-LOCK 2
10 6-0032 Hex Nut, 1/4"-20UNC 141128 6-4040 ELBOW S0DEG 1/4" POLYTUBE - #10-32 UNF M 2
11 2-2838 CYLINDER MOUNT, WELDED 2]129 8-0141 POLYTUBE, 1/4" DIA x 0.038" WALL x 19" LG. 1
12 1-3935 ROD CLEVIS 2[]30 8-0141 POLYTUBE, 1/4" DIA x 0.038" WALL x 30" LG. 1
13 1-1115 SAFETY SPRING 2[]131 8-0141 POLYTUBE, 1/4" DIA x 0.038" WALL x 64" LG 1
14 6-0169 SCREW, SELF-TAPPING, #10 X 3/8 LG 2]132 6-0028 HEX HD CS,1/4 20UNCx1 3/4"LG 2
15 2-2854 AUX. SAFETY WELDMENT, REAR 2133 6-3882 WASHER,NYLON,1/4 1D X 5/8 OD X 1/32 THK 16
16 £-4050 SAFETY SPRING 2|34 1-3862 CROSSMEMBER SHEAVE PIN 2
17 6-0115 COTTERPIN, 1/8 DIA X 2 LG 6|]35 6-0295 FLAT WASHER, 5/16" 1.D. 4
18 6-0062 FLAT WASHER, 3/8 ID SAE 4{136 6-0293 HEX HEAD BOLT, 5/16-18UNCx 1" LG. 2

37 1-4002 PLASTIC INSERT 4

61




10.4 EXPLODED VIEW - LOCKS & LIGHTS (OPTIONAL)

Rear Crossmember Assembly 4-1425

Item* | Part * Description Qty.
|| 4-1424 | REAR CROSSMEMBER WELDMENT

|

38 | 6-4125 | CABLE HOLDER 3
39 | 6-1353 | ROUND HEAD SCREW, 1/4-20UNC X 3/8 LG 3
|

|

|

40 | 6-4105 | LIGHT CABLE ASSEMBLY
41 | 8-0372 | POLYTUBE RED, /4" DIA x 0.038W" x IOFT
42 | 8-0373

POLYTUBE BLUE, I/4" DIA x 0.038W" x I0FT

~ Figure 79

62



10.5 PARTS LIST —- FRONT CROSS-MEMBER, LS

Figure 80

ITEM | PART DESCRIPTION QTY ITEM | PART DESCRIPTION QTY

1 4-1324 | FR. CROSSMEMBER 1 18 6-0060 | FLAT WASHER, 1/4” ID 8
WELDMENT, LS 19 6-0056 | LOCK WASHER, 1/4" 1D 6

2 1-3891 | LOCK SAFETY PIN 1 20 6-0032 | NYLOCK HEX NUT, 1/4-20UNC 4

3 2-2847 | SAFETY DOG 1 21 6-4050 | SAFETY SRPING 1

4 2-2898 | CYLINDER MOUNT, WELDED 1 22 1-3868 | POLYTUBE SPACER 4

5 1-3935 | ROD CLEVIS 1 23 6-0801 | SHOULDER BOLT, 3/8x1-12 LG 1

6 6-3997 | HEX HD. BOLT, %-20 UNC x 4” 6 24 6-0295 | FLAT WASHER, 5/16” ID 2
LG. 25 6-0674 | LOCK WASHER, 5/16” ID 2

7 1-1115 | SAFETY SPRING 1 26 6-0294 | HEX NUT, 5/16-16 UNC 1

8 6-0115 | COTTER PIN, 1/8 DIA x 2 LG 3 27 6-2432 | THREADED INSERT, 1/2-13 UNC, 2

9 1-3865 | LOCK SAFETY PIN 1 215-112

10 2-2845 | AUX. SAFETY WELDMENT, 1 28 6-4040 | ELBOW 90DEG 1/4" POLYTUBE- 1
FRONT #10-32 UNF M

11 6-0062 | FLAT WASHER, 3/8 ID SAE 2 29 6-0028 | HEX HD CS, 1/4-20UNC x 1-3/4” 1

12 1-3953 | CABLE ROLLER ASSEMBLY 1 LG

13 6-3989 | SAFETY CYLINDER 1 30 6-3882 | WASHER, NYLON 1/4 ID x 5/8 OD 9

14 1-3798 | ROLLER RETAINER 2 x 1/32 THK

15 1-3812 | SAFETY SPACER 2 31 1-3862 | CROSSMEMBER SHEAVE PIN 1

16 6-0169 | SELF-TAPING SCREW, #10 X 1 32 6-0293 | HEX HEAD BOLT, 5/16-18UNC x 1
3/8” LG 1”LG

17 6-3990 | ROLLER SAFETY LADDER 8 33 8-0141 | POLYTUBE, 1/4" DIA x .038 1

WALL, BLK 40” LG.

Service item not shown in figure:
6-4319 Rear Clevis Pin w/ Retainers (for item # 13)

63




10.6 PARTS LIST — FRONT CROSS-MEMBER, RS

Figure 81

ITEM #|PART # |DESCRIPTION OTY.| [ITEM # |PART # DESCRIPTION QTy.
o} 4-1325 [FRONT CROSSMEMBER WELDMENT, RS 117 6-0169 SELF-TAPPING SCREW, #10X 3/8" LG 1
2 2-2845 |AUX. SAFETY WELDMENT, FRONT 1|18 6-3990 ROLLER, SAFETY LADDER 8
3 1-3891 |LOCK SAFETY PIN 11|19 1-3812 SAFETY SPACER 2
4 6-0115 |[COTTERPIN, 1/8 DIAX 2 LG 3| (20 6-4050 SAFETY SPRING 1
3 6-3997 |HEX HD. BOLT, 1/4-20 UNC x 4" LG. 6|21 6-0801 SHOULDER BOLT, 3/8 x 1 % LG. 1
6 6-0060 |FLAT WASHER, 1/4" 1.D 8|22 6-0295 FLAT WASHER, 5/16" 1.D. 2
7 6-0056 |LOCK WASHER, 1/4" 1.D. 6||23 6-0674 LOCK WASHER, 5/16 1.D. 2
] 6-0032 |Hex Nut, 1/4"-20UNC 8[(24 6-0294 HEX NUT, 5/16-18 UNC 1
) 6-0062 |FLAT WASHER, 3/8 ID SAE 2|25 1-3798 ROLLER RETAINER 2
10 1-3953 |CABLE ROLLER ASSEMBLY 1]|26 6-3989 SAFETY CYLINDER 1
ik 2-2898 |CYLINDER MOUNT, WELDED 1|27 1-3868 POLYTUBE SPACER 4
12 2-2847 | SAFETY DOG 1](28 6-2432 THREADED INSERT, 1/2-13 UNC, 215-112 2
13 1-3935 |ROD CLEVIS 1](29 6-4040 ELBOW 90DEG 1/4" POLYTUBE - #10-32 UNF M 1
14 6-0028 |HEX HD C5,1/4 20UNCx1 3/4"LG 1](30 1-3862 CROSSMEMBER SHEAVE PIN 1
15 1-1115 |SAFETY SPRING 131 6-0293 HEX HEAD BOLT, 5/16-18UNC x 1" LG. 1
16 1-3865 |LOCK SAFETY PIN 1](32 6-3882 WASHER,NYLON,1/4 1D X 5/8 OD X 1/32 THK 8

33 8-0141 POLYTUBE, 1/4 DIA X 0.038 WALL, BLACK, 40" LG 1

Service item not shown in figure:

6-4319 Rear Clevis Pin w/ Retainers (for item # 26)

64




10.7 PARTS LIST - DECK ASSEMBLY, LEFT SIDE

Figure 82

Item*

2

I 4-1322 DECK WELDMENT, L.S. |
2 1-3762 PLASTIC INSERT 15
3 6-3974 BALL TRANSFER 38
4 2-3035 SLIP PALTE WELD, L&L |
5 2-0566 DECK SHEAVE PIN 4
6 1-0757 NYLON THRUST WASHER 5
1 1-3875 SHEAVE SPACER 2
8 4-1353 HYDRAULIC CYLINDER KIT |
9 1-3876 SPACER, FRONT, RS, TOP |
10 6-0295 FLAT WASHER, 5/16" 1.D. 6
Il 6-0674 LOCK WASHER, 5/16 1.D, 6
12 6-0293 HEX HEAD BOLT, 5/16-18UNC x 1" LG.| 3
13 2-0637 LOCKING PIN ASSEMBLY 2
14 2-2866 CABLE FLANGE |
15 6-3991 HEX NUT, 1-3/8 - 12 UNF |
16 6-3992 HEX JAM NUT, 1-3/8 - 12 UNF |
17 6-1763 CAPACITY DECAL, 12K OR 14K LB |
18 MODEL NUMBER DECAL |
19 6-2810 ALI GOLD DECAL |
20 6-16317 SAFETY DECAL |
21 AL| GOLD DECAL |
22 |-3881 ANTI-ROTATION BAR, FORMED |
23 KY089004 WARNING DECAL 2
24 6-0423 HEX BOLT, 5/16"-18UNC x 3/4" LG, 3
25 1-4104 RETAINING WASHER 2
26 HP29 3/16" HITCH PIN X 3 1/2°LG 2

65

BALL
TRANSFER

NOTE:

When replacing
plastic pucks and
ball transfers,
please follow the
layout above



10.8 EXPLODED VIEW - LOCKS & LIGHTS (OPTIONAL)

Deck Assembly, Left Side

DECAL ARRANGEMENT
LOCATED QUTSIDE FRONT OF DECK

Figure 83
66



PARTS LIST - LOCKS & LIGHTS (OPTIONAL)

Deck Assembly, Left Side

[temt Part * Description Qty.
| 4-1336 DECK WELDMENT, L.S. |
2 6-3974 BALL TRANSFER 38
3 2-3035 SLIP PALTE WELD, LAL |
4 2-0566 DECK SHEAVE PIN 4
5 1-0757 NYLON THRUST WASHER 5
6 |-3875 SHEAVE SPACER 2
7 4-1353 HYDRAULIC CYLINDER KIT |
8 1-3876 SPACER, FRONT, RS, TOP |
E 6-0295 FLAT WASHER, 5/16" 1.D. 6
10 6-0674 LOCK WASHER, 5/16 1.0. §
I 6-0293 HEX HEAD B0LT, 5/16-18UNC x I" LG. 3
12 2-2866 CABLE FLANGE |
13 6-3991 HEX KUT, 1-3/8 - 12 UNF |
14 6-3992 HEX JAM NUT, [-3/8 - 12 UNF |
15 6-1763 CAPACITY DECAL, 12K OR 14K LB |
E MODEL NUMBER DECAL l
E 6-2810 ALI GOLD DECAL |
E 6-1637 SAFETY DECAL |
19 ALI GOLD DECAL |
20 | -3887 ANTI-ROTATION BAR, FORMED |
21 KY089004 WARNING DECAL 2
22 1-3762 PLASTIC INSERT 15
23 2-2895 LOCKING UNIT, REVERSED |
24 2-2113 LOCKING UNIT |
25 6-4216 LED LIGHT BAR ASSY, LS |
26 6-2911 FITTING, TEE, /4" POLYTUBE, PUSH-LOCK 6
21 6-4196 TREE MOUNT CASLE TIE, 8'LG. E
28 6-0423 HEX BOLT, 5/16"-18UNC x 3/4" LG. 3
29 6-4215 RIVET 1/4 x 3/4 2
30 1-4103 RETAINING WASHER, LaL 2
31 6-0058 LOCK WASHER, 3/8" 2
32 6-0030 HEX BOLT, 3/8 UNC x % LG. 2
33 6-4103 LIGHT EXTENSION CABLE ASSEMBLY, RS |
34 6-4104 LIGHT CABLE ASSEMBLY, LS |
35 8-0372 POLYTUBE RED, [/4"DIA x 0.038" WALL x 24FT | |
36 8-0373 POLYTUBE RED, I/4"DIA x 0.038" WALL x 25FT | |
37 8-014 POLYTUBE BLK, [/4"DIA x 0.038" WALL x I9FT [ |
38 8-0142 POLYTUBE RED, 3/8"DIA x 0.062" WALL x [3.5FT | |

67




10.9 PARTS LIST - DECK ASSEMBLY, RIGHT SIDE

Figure 84

PLASTIC PUCK

@ ©
ltem# | Part * Description Qty.
| 4-1323 | DECK WELDMENT, R.S. |
2 |-3762 [ PLASTIC INSERT 13
3 | 6-3974 |BALL TRANSFER 38
4 2-3035 | SLIP PALTE WELD, L&L |
d 2-0637 | LOCKING PIN ASSEMBLY 2
6 KY089004 | WARNING DECAL 2
1 2-0566 | DECK SHEAVE PIN ?
8 6-0295 | FLAT WASHER, 5/16" 1.D. /4
9 6-0674 | LOCK WASHER, 5/16 [.D. /4
10 | 6-0423 | HEX BOLT, 5/16"-18UNC x 3/4" LG. | 2
I |-4104 | RETAINING WASHER 2
E HP29 [ 3/16" HITCH PIN X 3 1/2°LG 2

68

\BALL TRANSFER

NOTE:

When replacing plastic pucks
and ball transfers, please follow
the layout above




10.10 EXPLODED VIEW - LOCKS & LIGHTS (OPTIONAL)

Deck Assembly, Right Side

Figure 85

69



PARTS LIST, LOCKS & LIGHTS (OPTIONAL)

Deck Assembly, Right Side

[tem# Part * Description Qty.
| 4-1337 DECK WELDMENT, R.S.
2 6-3974 BALL TRANSFER 38
3 1-3762 PLASTIC INSERT 13
4 2-3035 SLIP PALTE WELD, L&L |
5 KY089004 WARNING DECAL 2
6 2-2895 LOCKING UNIT, REVERSED |
7 2-2713 LOCKING UNIT |
8 6-4216 LED LIGHT BAR ASSY, LS |
9 6-2911 FITTING, TEE, I/4" POLYTUBE, PUSH-LOCK | 4
| 0 B-1547 Tube Clamp, 5/8° 4
| 6-4196 TREE MOUNT CABLE TIE, 8'LG. 0
K 6-1353 ROUND HEAD SCREW, [/4-20UNC X 3/8 LG 4
13 2-0566 DECK SHEAVE PIN ?
|14 6-0295 FLAT WASHER, 5/16" 1.D. 2
E 6-0674 LOCK WASHER, 5/16 I.D, 2
E 6-0423 HEX BOLT, 5/16"-18UNC x 3/4" LG ?
K 6-4215 RIVET 1/4 x 3/4 2
E |-4103 RETAINING WASHER, LAL 2
E 6-0058 LOCK WASHER, 3/8" 2
20 6-0030 HEX BOLT, 3/8 UNC x ¥ LG, 2
2| 6-4106 LIGHT CABLE ASSEMBLY, RS |
22 8-0317 POLYTUSE RED, I/4 OD x .03BWALL x 20FT |
23 8-0313 POLYTUBE BLUE, /4 OD x .038WALL x 20FT | |
24 8-014] POLYTUBE BLACK, 1/4 0D x .038 WALL x 256" | |

70




10.11 PARTS LIST - CYLINDER ASSEMBLY - P/N: 4-1353

O )

ltem# | Part # Description Qty. Figure 86
| 4-1352 HYDRAULIC CYL INDER |
2 6-2436 FLOW CONTROL 4P |

10.12 PARTS LIST - CABLE ROUTING

e PART # DESCRIPTION QTY.
- "
e e 2-2914 | CABLE ASSY. - FRONT LEFT
. 7/8" ID FLAT WASHER (6-0725)
— e 2-2917 | CABLE ASSY. - FRONT RIGHT

CABLE SPACER, 2" LG. (OPTIONAL)
[ 2-2933 | CABLE ASSY. - REAR LEFT

CABLE SPACER. 1"LG. (OPTIONAL)
TOWER 0P PLATE 2-2916 | CABLE ASSY. - REAR RIGHT

THREADED END OF THE CABLE 6-0724 | HEX. NUT, 7/8"-14 UNF, GR.8

1-0800 | CABLE SPACER, 2" LG (optional)

6-0725 | FLAT WASHER, 7/8" ID

L N N - L L Y

1-0801 | CABLE SPACER, 1" LG (optional)

AUXILIARY (CABLE BREAK) SAFETY LEVER

s Nt ——— Figure 87

71



10.13 PARTS LIST - AIR AND HYDRAULICS

COMPRESSED
AlR
-—

Figure 88
ITEM# | QTY. |DESCRIPTION PART#
1 4 |AIR CYLINDER, SAFETY RELEASE 6-3989
2 4 |ELBOW, 90 DEG, 1/4" POLYTUBE TO #10-32 UNF 6-4040
3 77" [1/4" POLYTUBE, BLACK 8-0141
4 1 |FLOW CONTROL 6-2436
5 1 [FITTING, UNION, 1/4” POLYTUBE, PUSH-LOCK 6-3202
6 1 |HOSE GUARD, 6ft. 1-4015
7 3 |UNION, TEE, 1/4" POLYTUBE 6-2971
8 1 [HYDRAULIC HOSE, 16FT 6-1692
9 1 |POWER UNIT, 208-230V, 1PH 6-1398
10 1 |ELBOW 90DEG, 9/16” SAE TO #6 JIC 6-0804
17 40" |1/4" POLYTUBE 8-0141
18 | 222 |1/4" POLYTUBE 8-0141
19 32" [1/4" POLYTUBE 8-0141
20 67" |1/4" POLYTUBE 8-0141
21 32" [1/4" POLYTUBE 8-0141
22 | 2227 [1/4" POLYTUBE 8-0141
23 40" |1/4" POLYTUBE 8-0141
2 1 |ELBOW, 90 DEG, 1/4” NPT TO 3/8” POLYTUBE 6-3010
25 1 |TERMINAL BOLT, 3/4”, SHORT 6-0713
26 1 |[TEEFITTING, 1/4” NPT, F 6-3896
27 | 182" [3/8" POLYTUBE, BLACK 8-0142

72



10.14 FILTER/REGULATOR/LUBRICATOR ASSEMBLY

Complete Assembly: 2-3005

e

ITEM QTY |DESCRIPTION PART #
1 1 MOUNTING BRACKET, FRL 2-3022
2 1 DECAL, SAFETY RELEASE 6-3558
3 1 DECAL, OIL LEVER 6-3696
4 1 FRL ASSEMBLY W/ RELEASE BUTTON, contains: 2-3021

1 FILTER/REGULATOR/LUBRICATOR ASS'Y 6-4142 FM
1 90 DEG. ELBOW, 1/4"NPT M - 3/8" POLY 6-3010
1 AIR VALVE & PUSHBUTTON 6-1777
1 SWIVEL ELBOW, 1/8"NPT M - 1/4" POLY 6-0709
1 PUSHLOCK UNION, 3/8" POLY 6-4214
1 REDUCER, 3/8" STEM - 1/4" POLY 6-3731
1 PUSHLOCK UNION, 1/4" POLY 6-3202
1 ADAPTER, 1/8" NPT M - 1/4" POLY 6-0708
5 2 PHMS, #12-24 X 5/8" LG 6-4145
6 2 LOCK WASHER, 1/4" ID 6-0056
7 2 HEX NUT, #12-24 6-4146

73




10.15 PARTS LIST - POWER PACK

Figure 89

#6-1398, 208-230V/1PH/60Hz

74



ITEM

LW D

=t pd .
e~ - I IR I NE VS

—

13
14
15
16
17
18
19
20
21
22

23

QTY.

DESCRIPTION

MICROSWITCH AND WIRING ASSEMBLY
MICROSWITCH BOOT

MOTOR, 230V AC, 1 PHASE, 60 HERTZ, 3HP
MOTOR, 230V AC, 3 PHASE, 60 HERTZ
MOTOR ADAPTER KIT

SOCKET HD.CAP SCW. 1/4"-20UNC X 1 5/8"LG.

LOCK WASHER. 1/4"ID.

ALLEN FLAT HD.SCW. 1/4"-20UNC X 3/4"LG.
COUPLING

RELEASE BRACKET & HANDLE ASSEMBLY
VALVE CARTRIDGE RELEASE

VALVE CARTRIDGE CHECK

FIXED RELIEF VALVE ASSEMBLY (RV 23)
RELIEF VALVE CAP

RESERVOIR "O" RING

PUMP ASSEMBLY, 2.5CC/REV

PUMP MOUNTING BOLT

INLET PLUMBING KIT

INLET HOSE / FILTER ASSEMBLY

PUMP "O" RING KIT

RETURN TUBE

BREATHER FILLER CAP

RESERVOIR

RESERVOIR SCREW

75

PART#

6-4257
6-1084
6-1959
6-1079
0-0197
6-1085
6-0056
6-1086
6-0774
6-0776
6-0880
6-1087
6-1323
6-1089
6-0875
6-1958
6-1090
0-0198
6-0786
0-0199
6-0783
6-0784
6-0785
6-1091



10.16 EXPLODED VIEW - LOCKS & LIGHTS (OPTIONAL)

Control Box #6-4279

Figure 90

76



PARTS LIST, LOCKS & LIGHTS (OPTIONAL)

Control Box # 6-4279

Item# | Part + Description Qty.
| 6-4280 | ENCLOSURE WELDMENT
2 6-3905 |5 PORT MECHANICAL VALVE
3 6-4275 | SAFETY RELEASE PUSH BUTTOP ASS Y
4 6-0709 | SWIVEL ELBOW, |/4" NYLO /8" NPT 4
5 6-0708 | ADAPTER, 1/8" NPT —|f:" POLY 4
b 6-4281 | LED POWER SUPPLY FRAME ASSY
T 6-3729 [ UNION Y, [/4" POLY 2
8 6-3202 | FITTING, UNION, 1/4" PUSH-LOCK 3
g 6-3971 | BREATHER VENT - NPT FEMALE
10 6-4120 | STRAIN RELIEF BUSHING 2
I 6-3952 | CHECK VALVE, 1/4" POLY
12 6-3074 | U-TYPE FASTENER 4
13 6-4278 | COVER, ENSLOSURE |
|4 6-4142 | FILTER/REGULATOR/LUBRICATO
15 6-4145 | PHMS, #12-24 X 5/8 LG, 2
E 6-0056 | LOCK WASHER, 1/4" 1.D. 2
17 6-3696 | DECAL, OIL LEVEL |
8 6-4146 | HEX NUT, #12-24 PLATED 2
E 6-3730 | SWIVEL TEE 3/8 POLY - NPT M
20 6-3731 | REDUCER, 3/8" STEM -
21 6-3075 [ SCREW, 10-24 X 5/8 PHILLIPS 4
22 6-3873 | ELECTRIC SHOCK, NO SERVICING
23 6-3872 | ARCING AND SPARKING, |
24 6-4116 | ADJ. ROLLER LEVER SWITCH
25 6-3583 | STRAIN RELIEF 1/2"NPT
26 6-4119 [ STRAIN RELIEF, M20xI.5
27 6-4130 | DECAL, LIGHT SYSTEM
28 6-4285 | DECAL, RSP & SAFETY LOCK
29 6-4287 | PH PHILIPS MACH. SCREW, #8-32 X 1/4"LG 4
30 6-1610 [ CONDUIT LOCKNUT /2" |
31 6-3577 | QUICK SLIDE DISCONNECT
32 8-0306 | ELECTRICAL CABLE,18/3 CTs$ 49"

77




10.17 POWER SUPPLY FRAME ASSEMBLY (OPTIONAL)

Item #6 in Figure 90.




PARTS LIST, POWER SUPPLY FRAME ASSEMBLY (OPTIONAL)

ltem# | Part * Description Qty.
| 6-4297 | LED POWER SUPPLY AND FRAME ASSY |
2 6-4296 OWER CABLE ASSY, 18/3 W/ CONNECTORS
3 6-4108 [ TOGGLE SWITCH |
4 6-4298 | SURGE PROTECT MODULE (SPM)
5 6-2126 | COIL 24V |
6 6-3577 [ OUICK SLIDE DISCONNECT 3
7 6-4284 | STANDOFF MALE-FEMALE, #8-32, 1/4" I
8 6-4264 | TRANSIENT PORTECTION MODULE (TPM)
. 6-3593 6-32x1/4 PH PAN HD T/C T-F IC 4
0 6-3465 [ LOCKWASHER, INTERNAL #8 6
|| 6-1095 | HEX NUT, #8-32UNC 4
E 6-1466 | PAN HD MACH. SCREW 6-32 X |/2" LG |
3 6-3170 | HEX NUT, #6-32 !
| 4 6-4260 | POWER RELAY, 24VAC DPDT |
5 6-4261 | FUSE, 250V, 2AMP, 6X32mm 2
|6 6-4267 | CABLE GLAND, 1/2 NPT |
|7 6-4266 | CABLE NUT, 1/2" NPT |
E 6-4282 | 4-POLE CABLE ASSEMBLY - RED |
9 6-4283 | 4-POLE CABLE ASSEMBLY - BLUE |

79




10.18 EXPLODED VIEW - LOCKS & LIGHTS (OPTIONAL)

Front Turnplate Assembly

Figure 91
Item* Part * Description Qty.
| 2-2932 TURNPLATE ASSEMBLY (COMPLETE) |
2 EAM0047J58A BOTTOM WEAR PLATE |
3 EAA0333J59A BALL PLATE ASM. |
4 EAMO047JST7A WEAR PLATE-TOP |
S EAMO04T7J60A TOP - TT, MACH, |
6 6-3956 SCREW - FHSC, MI4 X 30mm |
1 1-3719 LABEL, TT, LOCKING |
8 EAMO04TJ52A PAD - TT 2
9 6-3955 FHMS, PHIL SCREW - M6 X 16mm 10
10 1-3678 STUB SHAFT |
] 2-2111 CENTERING RING |
12 6-3899 LOCKING CYLINDER ASSEMBLY |
13 6-3902 SHCS, M5X0.8 X 120 LG 4
14 1-36177 CYLINDER STAND-OFF 4
15 2-2109 CENTERING CONE |
16 6-3954 SCREW - FHMS M5 x .8, 10mm 6
17 6-3904 FHCS,$10-32 UNF X 3/4, STAINLESS STEEL | 6
18 6-4101 LED LIGHT & CABLE ASS"Y |

80



10.19 MAINTENANCE RECORD

Records of all lift maintenance and operator training should be recorded in the following
table.

Maintenance and Training

Performed Date By Notes

* Make copies of this form as required.

81




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.5
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 0
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU ([Based on 'C&R'] Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks true
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        9
        9
        9
        9
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 9
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed true
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


